PARTS BOOK

_.—AF

—~KM-857J
KM-857J-7

HIGH SPEED-POST BED; 1-NEEDLE=
NEEDLE EEED 1-OCK-STITCH: MACHINE

. FOR-REINFERGEMENT STICH OF
JEAN- ==

@mb’tan

PME-090520 — SunStar CO LTD

_.,,_....,—--—4-' .



INFORMATION

A. Parts Book ®+M
Structure of Part Book

&

ar

® A ¥ DR 3=

Unique code by mechanism
@ & ¢ N7 E2a

Unigue name by mechanism

® Note. : RIS HI| K HI2
Refers to notice and memo
@ =Y LIEC| 1w &Y
Name of Part : Unique name of parts

@ A= Qty: IIEQ| =&
Explode view The numer of parts

@ Ref.No.  IIEY NI Alg BIS
Unique identifcation number by part

@ Assembly no. : X(#g) IIEQ| Algd S
Unique identifcation number

® Parts No.: 1R ME 3= by set part
Unique Product code
Ex) T TE
Category Code Category
T+ 5 ) i
Old part 01-030C-1230
AS-000000-00 Es( #H)IHE
et parts
Hre GP-000000-00 EEES
New part Instrumental parts
EP-000000-00 HMo|H mE
Electrical parts




WARNING

1. 2ol &8 SlE= MHE 28 A AlF9 3
AJof A FEO g FE A= £ F

2. 2 A= Part Booko 2 A= o

3. AHA o3 glo] Aleko] W H £E 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisis aparts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.



e KM-857J
HIGH SPEED POST BED, 1-NEEDLE NEEDLE FEED LOCK STITCH MACHINE

FOR REINFORCEMENT STITCH OF JEAN

o KM-857J-7
HIGH SPEED POST BED, 1-NEEDLE NEEDLE FEED LOCK STITCH MACHINE

WITH THREAD TRIMMER FOR REINFORCEMENT STITCH OF JEAN

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. =0l &g ME= Y & Al MEQ IkE t= ME 220] A S == Q01 gt WEON Chgt =2
Aol = E=29=0t 72/0| JIs&iLICkL

2. 2 MRH= Parts BookOZ MIEECSZ OiwL=Z AKE £JHSILICH

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




U902 =SFX--=IT0mMMIUN>D>D

CONTENTS
= \

Machine Body & Threading Mechanism
QUIEE I Al BTl e 6

Upper Shaft Mechanism
AEZS Bl et e s 10

Presser Foot & knee Lifting Mechanism

E2E B R2 SR B 1M

Needle Bar Rocking Mechanism
HESTH 28 Bl ettt e s 12

Lower Shaft Mechanism

[ I | T TP 13
Post & Saddle Mechanism
B = O N L | TP 14

Feed Mechanism
THOIEE Bl ot e ettt e e e e e s ettt e e e e e st e e s st e e eeaeneens 16

Feed Dog Lever & Hook Mechanism

L BlIHT 2 B b Hl e 20
Lubrication
= L | U ST UP PSR TP TP UR TP 22

Thread Trimming Mechanism

F = | OO S TP POUP PR ROPPPPPPON 24
Wiper Mechanism

QEOTIH Bl oottt et e e ettt e e st e e ettt e e e se e e e e sesbbeeeeeaseeas 26
Reverse Button Mechanism

CAED BHE BEHl et ettt e et st 27
Synchronizer

AITZLEOIRT B ettt e ettt et st e e et eeseeeas 28
Program Unit Box & Presser Foot Lifting Solenoid Mechanism

ZZ208 RUE X SE SE ER B H e 29
Accessories

OH AT ATE ettt ettt et ettt et 30

Gauge Parts
(O TN == RO UUURPPUPRPPPRPPPPRt 32

Reinforcement Stitch Mech
EBZEAEIR] Bl ettt ettt e e aaaes 33

K INDEX oo 34

SunLhtar




Machine Body & Threading Mechanism
AYS W A A

A-7

A-8 1%

A1l A12
A-9 A-10

00 ¢

ﬂ_j A-24
A- 13 oA-14 ©

o
f

A-15
A-16
«SSTD
A-15
A-17 v
L
A-15 A-21
L]

)

emrA-20-1 f
T + *A-20-2
A-6 A-18 43 o

(e}

A-27
” A-28
A-29
2
. -
SunStar
[
A-30
A-34
=== A-35
el - A-36
A-37




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il;%d
A-1 AS-005069-00 C.D Arm. Arm Base Bed ok, opohurA W) =(x) 1
A-2 AS-005070-00| C-1D-1 | Arm. Arm Base. Bed gk, opghubA W) =(x) 1
A-3 01-006A-7500 Face Plate o gk 1
A-4 01-007S-7500 Screw (Upper) For A-3 g ZUAK A 1
A-5 01-007W-7400 Washer(Upper) For A-3 i oA 1
A-6 01-009S-7500 Screw (Lower) For A-3 w3 F AN s} 1
A-7 GP-013234-00 Thread Take Up Cover A 7] AW 1
A-8 SC-0502-2302 Screw (9/64” n=40) o) T8 AU} (9b =40 | 2
A-9 44-021R -7400 Rubber Cap W= 718 =) 5
A-10 01-007R -8130 Ol Cap 2u}7)(Hole) 3
A-11 01-015A-7400 C.C-1 Thread Retainer AL A o] 2
A-12 01-015A-7400 D.D-1 Thread Retainer QA A o] 1
A-13 SN-0121-7400 c.c-1 Nut (15/64" n=28) S E (15/647 n=28) 2
A-14 SN-0121-7400 D.D-1 Nut (15/64" n=28) S E (15/647 n=28) 1
A-15 SC-0519-2302 Screw (9/647 n=40) F2o] 24K B} (9/64" n=40) 3
A-16 01-018A-7500 Arm Thread Guide Plate (U) S A4 1
A-17 01-020A-7500 c.Cc-1 Arm Thread Guide Plate (M) S AF(F) 1
A-18 01-022C-7400 D.D-1 Arm Thread Guide Plate (M) A Aol ( 3}) 1
A-20 01-022A-7500 Arm Thread Guide Plate (L) o Agkui(&}) 1
A-20-1 |01-024A-7500 Fet For Upper Thread Supply A & E Ao 1
A-20-2 | SC-0536-7500 Screw (3/327 n=56) F2] T2 A0} (3/2" n=56) 2
A-21 44-024M-7500 Fdt For Upper Thread Supply A F4 AE 1
A-24 44-008M-7500 Ol Seat 29 AE 3
A-27 01-009R -2700 C.D Cable Holder (6N) A o] & #Fe]A (6N) 3
A-28 02-003A-2700 C.D Band Clip o2 27 7
A-29 01-038A-7500 Back Cover Plate =] 1
A-30 SC-0179-3710 Screw (11/64" n=40) Fuo] 23 A0} (164 n=40)| 3
A-32 06-001C-7400 0i Cap go|= 247] 79 wu}s) 1




Machine Body & Threading Mechanism
AYE W & A

A-27
A-7 : A-28

A1l A12

A-4 A5 A9 A-10 A-24
A-3 70 A-8 11 1 I XY l ‘Ala hAa1a @ o0

A-15
A-16
«SSTD
A-15
A-17 v
L
A-15 A-21
L]

R
£¥]
emrA-20-1 f
T + *A-20-2
A-6 A-18 43 o

A-29
U . %

-~ SunStar

(e}




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il;%d
A-33 GP-009185-00 C Modd Mark (KM-867-7) 28w} (K M-867-7) 1
A-34 GP-009190-00 c-1 Moded Mark (KM-867) = o} =(K M-867) 1
A-35 GP-009193-00 D Model Mark (KM-857-7) 28 v} (K M-857-7) 1
A-36 GP-009191-00 D-1 Modd Mark (KM-857) = v} =E(KM-857) 1
A-37 01-030A-8677 c.D Cable Cover Al o] & AW 1
A-38 SC-0543-2302 C.D Screw (11/64" n=40) Fo] b ARUAL (/64 n=40) 2
A-39 01-035P-1370 Machine Number Plate W 1
A-40 01-035P-7400 Pin Wasg 9 4
A-41 SC-0329-8130 Screw (M8 X1.25) 7 HEE(MS X 125) 4
A-42 01-014C-8130 Nut For A-41 W =] Y E(MS X P1253%) 4
A-43 40-010A-5607 Tension Release Bar AR A2y = 1
A-44 SC-0158-3710 Screw (9/64" n=40) B o] b 2REUAL (9647 n=40) 1
A-45 SC-0179-3710 Screw (11/64" n=40) Foo B2 ALb (116" n=40)| 1
A-46 40-002A-7507 C Thread Tension Contrd Ass’ AzA AA(=x) 1
A-47 40-002A-7500 C-1 Thread Tension Contrd Ass’ Az AR (x) 1
A-48 40-002A-8577 D Thread Tension Contrd Ass’ Az AR(F) 1
A-49 40-002A-8570 D-1 Thread Tension Contrd Ass’ AN zA AA(F) 1
A-50 01-019C-7400 Stopper For Thread Take-Up Spring | AAz4 &3] AEH 1
A-51 SC-0531-2302 Screw (9/64” n=40) Foo] 23 Ao} (9/64 n=40) 1
A-58 40-006A-7507 CD Tension Release Sdenoid Ass’y(4) A7) &8 o= (£) 1
A-61 17-437C-7907 C.D Tube For A-58 A}z BH(4) 1
A-62 08-010B-3701 C.D Plug For A-58 Z2 7 1490P1 (¥ A) 1
NOTE: A-63 SC-0162-5607 C.D Screw (M5 X0.8) 73 o] BEE (M5X08) 2
A-64 07-011W-1230 C.D Washer For A-58 7}mpate] 9} A 2
(1) C=KM-867-7
C-1=KM-867
D=KM-857-7 A-65 01-009R -2350 C.D Cable Holder Al o] & o) 1
D-1=KM-857
A-66 SC-0531-2302 Cc.D Screw (9/64" n=40) Foo] 25 b} (9/64” n =40) 1




os oA

Upper Shaft Mechanism

B-5
11
B-3
\—=
«
P /
B-4 B-6
AR
B-16 B-15
B-13—
/
B-14
, Applied
Ref. No Parts No. Note Name of Parts =z o Q'ty Period
B-1 08-103A-7500 Thread Take-Up Lever AL 7] (3) 1
B-2 44-0000-1234 01 Wick A 1
B-3 08-101A-8130 Hinge Pin For B-1 A A 7] ‘1A 9 1
B-4 44-0000-1230 01 Wick 54 1
B-5 SC-0508-1230 Screw (15/64" n=28) EBo] WEUAL(5/64d n=20) 3
B-6 02-103A-740L Thread Take-Up Lever Hdder PERED 1
B-7 06-033M-7400 Wick For B-6 A3y dE 1
B-8 02-101A-7507 c.D Upper Shaft(T) A= 1
B-9 02-101A-7500| C-1.D-1 | Upper Shaft(S) A% 1
B-10 02-105A-7400 Link Cam PEE 1
B-11 SC-0123-1230 Screw (9/32” n=28) F4o ¢t #2327 n=B) 1
B-12 SC-0124-7400 Screw (9/32” n=28) F o] gha} AHoafal(9/32" n=2) 1
B-13 PN-000277-01 Needle Bar Crank Shaft PEEE] 1
B-14 44-0000-1230 01 Wick A 1
B-15 SC-A308-4517 Screw (1/4" n=40) 07 Eo| WAV n=10) 1
B-16 SC-A550-4517 Screw (1/4" n=40) FBo] 9EUAL(1/4 n=40) 1
B-18 GP-028266-00 Upper Shaft Bushing (F) EEER 1
B-19 02-009M-7400 Fdt (A) For B-18 A% ok BA AE 1
B-20 SC-0507-1230 Screw (15/64" n=28) T WEUA15/64 n=28)] 1
B-23 02-212A-7500 Upper Shaft Bushing (M) Al 28 1
B-24 44-012P-7500 Oi Tube Pin(A) For B-23 Az Zz3a 99 Eud(a) 3
B-25 44-013P-7500 Oi Tube Pin(B) For B-23 AZ =34 09 EHT(B) 1
B-2% 44-010M-7500 Ol Seal(L) Far B-23 Y ETRE) 1
B-27 44-011M-7500 Oi Seal(R) Far B-23 A% F5A 2dA(S) 1
B-28 02-009M-7400 Felt(A) For B-23 A o BA dE 1
B-29 SC-0507-1230 Screw (15/64" n=28) FHe] WEUA15/64 n=28)] 1
B-30 02-002A-8670 Timing Belt Pulley (Upper) elo]m] =g (AH) 1
B-31 02-015C-7400 Side Ring EER) 2
B-32 SC-A117-4417 Screw (1/4” n=40) S5 Eo| W EpAH(1/4" n=4) 1 NOTE:
B-33 SC-A308-4517 Screw (1/47 n =40) $747 9 o] W2 (1/L n=4) 1
B-34 02-001A-8270 Timing Belt Efo]n) WE 1
B-3% 02-018G -7400 Stop Ring(C) EEENEIG 1 e
B-36 02-019A-7400 Bearing (6204 77) 6204 ¥ o1 %] 1 CLEWE67
B-37 02-020A-8677 Cc.D Pulley (T) = 1 D=KM-857-7
B-38 | 02-020A-8670| C-LD-1 | Pulley(N) Ee (1] A1A) 1 D-1=KM-857
B-39 SC-0150-2500 Screw (15/64" n=40) Eio) i3 oA (/6 n=40)| 1
B-40 SC-0188-1230 D.D-1 Screw (5/167 n=24) 53 o] nlol el A AL(5/16 n=21) 1




x

[—
T = Eﬂ

=

Presser Foot & knee Lifting Mechanism

= dgF Ol
il —

NOTE:

1) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

@ The“ «" Markis
Option Parts

Ref. No Parts No. Note Name of Parts = o Q' ty Aﬁ%?:gedd
c-1 SN-0100-3400 Nut (9/16" n=20) SV E(9/16 n=20) 1
c-2 SC-0367-3400 Screw (9/16" n=20) F8o] 3 A A (916 n=2) 1
C-3 05-004A-8570 Spring For C2 3 x4 A 1
C-4 SC-0507-1230 Screw (15/64” n=28) %%Ol 2o A (964 n=4) 1
C-5 05-101A-7500 Presser Bar Bushing(L) 2 2A(C) 1
-6 GP-031775-01 Presser Bar e 1
c-7 SC-0315-2302 Screw (9/64” n=40) T8 F& A A (Y64 n=0) 1
C-8% [05-110A-8670 C.C-1 Presser Foot e 3/307 (%) 1
c-9 05-001A-8170 D.D-1 Presser Foot 2 up 1
C-10 GP-013204-00 Presser Bar Hdder a5 3ol 1
Cc-11 SC-0174-1230 Screw (11/64" n =40) E8o] A A A (/K 1=40)] 1
C-12 [43-001A-640L Presser Bar Lifter g eel] " 1
Cc-13 SC-0164-2700 Screw (15/64" n =28) SR WA (156 n=38) | 2
C-14 GP-025414-01 Presser Bar Lifter Crank red gely] A=A 1
Cc-15 SC-0158-3710 Screw (9/64" n=40) Fio] Bt a}—L}A} 964 n=0) 1
C-16 11-017S-7500 Nut For C-17 e &y Y A YE| ]
Cc-17 43-013A-7500 Spring For Presser Bar Lifter Lever | F2¢) &3 99 1
C-18 GP-025423-00 Presser Bar Lifter Lever e HE L 1
C-19 SC-0113-3400 Screw (11/64” n=40) FHo] HEUAKIL/64 n=40) 2
Cc-20 43-008A-7500 Collar For C-21 e 227 4= gl 1
Cc-21 43-007A-7500 Presser Bar Lifter Lever Stud e 227 g 1
-2 43-005C-7500 Nut For C-18 T2 $2]7] gMAAHE 2
-2 SC-0148-2302 Screw (9/32” n=28) FHo] B} AN9/32" n=28) 1
C-24 43-015A-7500 Knee Lifter Connecting Rod e o3 442 1
%5 43-017S-7500 Stud Screw For C-24 T2 98 o7 & A} 3
Cc-26 43-0148-7500 Stud Screw For C-27 72 97 W ghixt 1
-7 43-013A-7500 Knee Lifter Lever 72 o3 1
Cc-28 43-016A-8670 Knee Lifter Bar BE 93 B 1
Cc-29 SC-0542-1230 Screw (11/64” n =40) FHo] WEUAIL/64 n=40) 1
C-30 43-015A-5607 Knee Lifting Roller Bracket Assembly | £2 &3 2 2 82(%) 1
Cc-31 43-018A-7500 Knee Lifter Assembly n= 91 (z) 1
C-31-1 |43-028A-8130 Lever Shaft Bracket g2 Hela 1
C-31-2 | GP-018050-00 Knee Lifter Rock Bar Lever 72 27 B Ay 1
C-31-3 [43-026S-8130 Screw (A) For C-31-2 T2 o7 4w mALA} 1
C-314 [43-0278-8130 Screw (B) For C-31-2 22 98 Hu FAJAKA) 1 c-31
C-31-5 [43-029A-7500 Knee Lifter Rock Bar Lever Shaft T2 98 ¥ abigwE 1 | Knee Lifter
C-31-6 |43-027G -8130 Retum Spring For C-31-5 gl= gle) Axa 1 Assembly
C-31-7 |43-027A-8130 Lever Shaft Stop per Collar g = 2539 szt 1
C-31-8 |SC-0107-4111 Screw (M6 X 1.0) 7B E(M6x10) 1
C-31-9 [43-027S8-8130 Screw (B) For C-31-7 T2 o7 Y mAUAHA) 1
C-31-10 [43-030P-8130 Lever Shaft Guide Pin g2 qhl gl 1
C-32 01-101C-7500 Safety Guide Qb A 7) o] = (8] A} A 1




Needle Bar Rocking Mechanism
HiSO 2T &

D-30
D-37 D-36 D-35 D-34
000 go
ID-33
D318 Tp32
Ref. No Parts No. Note Name of Parts =z o Q'ty Ag;[;ill)edd
D-2 04-101A-8170 D,D-1 Needle Bar Hhso 1
D-3 GP-011730-00 D.D-1 Needle Bar Thread Guide Hho AlA o] 1
D-4 SC-0125-5607 D.D-1 Screw (3/32" n=56) Fo] njel ) ALAH (337" n=5%) 1
D-5 D.D-1 Needle vl 1
D-6 SC-A131-4522 D.D-1 Screw (1/8" n=44) Fho] A FoUA(1/8 n=44)| 1
D-7% |02-121A-7400 c.c-1 Needle Clamp 3/32 AR 3/32 1
D-8 c.c-1 Needle E] 5N 2
D-9 SC-0160-5607 C.C-1 Screw (9/64" n=40) x| vkt o964 n=0)| 2
D-13 AS-004803-00 Needle Bar Frame vl 34 1
D-13-1 | 04-009P-7400 Taper Pin Hhs) 299 A9 1
D-14 04-012C-7400 Needle Bar Wick Holder (Upper) 8E2 fAA ) (&) 1
D-15 44-0000-1230 Ol Wick 82 1
D-16 44-070A-7500 Needle Bar Wick Holder (Lower) i A3 el B 1
D-17 44-107M-7900 Fdt For Needle Bar Frame vl 74 AEA) 1
D-22 04-111A-7400 Needle Bar Rock Shaft Bushing (F) | %% o34 1
D-23 04-114A-7400 Needle Bar Rock Shaft Bushing (R) | @ 2% 5324 1
D-24 GP-014888-00 Needle Bar Connecting Rod et 852 d43E 1
D-25 SC-0208-7400 Screw For D-24 QEZTE A} 1
D-26 04-021C-7400 Wick Supporter A4} e] (2-51) 1
D-27 SC-0531-2302 Screw (9/64" n=40) F2o] Tkt Ao 9kd n=0)| 1
D-28 04-016S-7400 Stud Screw For D-24 223 3a hAt 1
D-29 SN-0109-3710 Nut 7 E 1
D-30 04-101A-8270 Needle Bar Rock Link vl 0% Y= 1 NOTE:
D-31 15-014A-8670 Needle Bar Rock Crank et 8% Ak=a 1
D-32 SC-0523-7400 Screw (1/4” n=28) F8o] Wy 2o (1/4 n=28)| 1
D-3 | 15-031A-5607 Stud Screw For D-31 vy 9% 33 Thal 1 ® 8:1@\}236876;
D-34 15-033A-5607 Needle Bar Rock Crank Cdlar e 0¥ =93 ghe) 1 D=KM-857-7
D-35 09-025W-8270 Washer(B) For D-31 AE & JaF A 1 D-1=KM-857
D-36 15-035W-5607 Spring Washer For D -31 s 8% )3 A o] 1 @ The" «"Markis
D-37 SN-0107-1230 Nut (9/32" n=28) 479 E(9/327 n=28) 1 Option Parts




Lower Shaft Mechanism

==
OI= A
E-4
1 E-3 E-3 E-6
i
— K= S 52
Ee21
E'z\‘i ‘/E'ZG E'\Zf’ ‘5'26 C E-23 E-9 E-10E-13 E-14 16
s E51 en E-10WRE20 9% W& iy
E-24 E-27 E-18 E-8 El2  E15
E-30
E-17-7 § B E-17-8
E- 17 2
E-17-12 E-17-9 E 17-1 E-17-5 E-17-10
- E-17-11 E-17-4  E.17-3 IE-17-61
3 A - = O
- i = O
- e e O
, Applied
Ref. No Parts No. Note Name of Parts = o Q' ty Period
E-1 07-101A-8670 Lower Shaft 3% 1
E-2 07-102A-7400 Lower Shaft Front Bushing 8% HREA(RFE) 1
E-3 07-004M-7400 Fdt For E-2 3% oF BAl nlj A E(53) 2
E-4 SC-0507-1230 Screw (15/64” n=28) 32 o] HELUMA} (15/64” n=28) 1
E-5 07-104A-7500 Lower Shaft Middle Bushing 8% Z2uA(nZF) 1
E-6 SC-0507-1230 Screw (15/64" n=28) 32 o] HEUA} (15/64" n=28) 1
E-7 07-106A-7500 Bearing Bushing 3 =2 wo]8 B4l 1
E-8 07-007A-5607 Bearing (6904NR) %% o3 (6%4NR) 1
E-9 SC-A117-4417 Screw (1/4” n=40) AT Eo WAL (V4 n=90)| 1
E-10 SC-A308-4517 Screw (1/4” n=40) $AFE Re] WAl (V4 n=40)| 1
E-11 07-108A-5607 Bearing Bushing 5% wojd] 24 1
E-12 07-011A-5607 Bearing (604N R) 33 % wlo]9 (6004NR) 1
E-13 SC-A117-4417 Screw (1/4” n=40) °7-Hw4%°l WAl (/4" n=40) 1
E-14 SC-A308-4517 Screw (1/4” n=40) S o) udeW /4" n=4) 1
E-15 07-112A-5607 Bearing Presser ﬂ%? W3] Eggt 1
E-16 SC-0155-7400 Screw (9/64" n=40) A ME BEE (9/64 n=40) 3
E-17-1 |07-221A-8670 Safety Clutch Belt Pulley A WE E 1
E-17-2 [07-142A-5607 Safety Clutch Driving Ball b A Fe)A] FEL E7/3 3
E-17-3 | .CL=-000244-00 Safety Clutch Cdlar ok =] sle} 1 Oct 27. &8
07-243A-5607 Safety Clutch Cdlar QAR vl (K2553) 1
E-17-4 |07-244C-5607 Safety Clutch Disc SHA A Ze X9 (K 2542) 1
E-17-5 [07-145G -5607 Safety Clutch Spring QFAAA] A 3
E-176 |SC-0356-4115 Screw (M10x% 1.25) F¥o] 5% A} (M10x125) 3
E-17-7 |SC-A117-4417 Screw (1/4” n=40) ST R W] A} v a=0)| 1
E-17-8 |SC-A308-4517 Screw (1/4” n=40) ST Ho) o %—L]-A} (V4" n=40) 1
E-17-9 |102-015C-7400 Safety Clutch Belt Pulley Ring R 1
E-17-10 |07-148C-5607 Nut For E-17-7 QAR AxE 2AUAL UE 3
E-17-11 |07-149C-5607 Safety Collar Washer A AR he} oA 2
E-17-12 | SC-A301-4119 Safety Colar Washer Screw oA AA| gt} of M AL 4
E-18 07-251A-5607 Ratchet For Safety Clutch A A YA E 1
E-19 SC-A117-4417 Screw (1/4” n=40) $ATERe] WAL (V4 n=4)| 1
NOTE: E-20 SC-A308-4517 Screw (1/4” n=40) SAFHEo] WA (14" n=4) 1
E-21 06-011G -8270 Ratchet Button Spring Iz 248 WE AxE 1
E-22 07-009A-8670 Ratchet Button YAE HE 1
@ C=KM-867-7 E-23 06-033M-3800 E-Ring( & 3) N EEESLE 1
C-1=KM-867 E-24 GP-018248-01 C.C-1 Lower Shaft Spiral Gear 711 (<) 1
D=KM-857-7 E-25 SC-A308-4517 C.C-1 Screw (1/4" n=40) E8o WA (V4 n=4) 4
D-1=KM-857 E-2% SC-A117-4417 C.C-1 Screw (1/4” n=40) Fo] PEA (V4" n=4) 2
@ The" s"Markis | |_.E=27__ | GP-018248-01 Lower Shaft Spiral Gear 7191 (d]) 1
"0 E-30 06-054A-5700 Vertical Feed Eccentric Cam ERE) 1
ption Parts : = L
E-31 SC-A550-4517 Screw (1/4” n=40) 8o WAl (/4" n=40) 1




Post & Saddie Mechanism
TAE S ME A

F-33
F-34 - F-Z
§ O F-10
F-44
F-47 & 5
F42 = F42
F3

F-19, F-20 F-21, F-22

TYF-23, F-24
i

-y




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No Parts No. Note Name of Parts = o Q' ty 'T:Z?il;%d
F-1 GP-025689-00 c.c-1 Post ZAE 1
F-2 44-026 M-8670 c.c-1 Post Fet B 4 3¢ 4= 2
F-3 SC-0344-8260 c.Cc-1 Screw (5/16" n=24) F2o] £330 A} (5/16" n=24) 6
F-4 09-025W-8270 c.c-1 Washer For Post AE FAL 9A 6
F-5 09-001A-8570 D.D-1 Post ZAE 1
F-9 SC-0504-1230 D.D-1 Screw (1/4" n=40) FHo] PEUAF(1/47 n=40) 1
F-10 SN-0116-3400 D.D-1 Nut (1/4" n=40) $Z4UE (1/4" n=40) 1
F-11 09-023A-8577 C Saddle 43 2
F-12 09-023A-8577 D Saddle Fak) 1
F-13 09-023A-8670 c-1 Saddle Fak) 2
F-14 09-023A-8670 D-1 Saddle Fak3) 1
F-15 SC-0108-2350 c.Cc-1 Screw (M6) $7F 7] BE (M6) 8
F-16 SC-0108-2350| D.D-1 | Screw (M6) {77 eEe] BE (M6) 4
F-17 01-020W-2350 c.c-1 Washer For Saddle 3 FHAl 94 24
F-19 GP-010086-00 c-1 Hook Cover EAM(x) 2
F-20 GP-010086-00 D-1 Hook Cover EAN(F) 1
F-21 GP-01087-00 C Hook Cover FAN(F) 2
F-22 GP-010087-00 D Hook Cover EAM(R) 1
F-23 SC-A170-4124 c.c-1 Screw (9/647 n=40) Froluply Zeual (964 n=4)| 4
F-24 SC-A170-4124 D.D-1 Screw (9/64” n=40) FRolulale] AL (964" n=4) | 2
F-25 09-049S-8670 C.C-1 Hook Cover Stopper AW 25y 2
F-26 09-049S-8670 D.D-1 Hook Cover Stopper AW 259 1
F-27 SC-0549-2302 c.Cc-1 Screw (1/8" n=44) B8] 229 Aoa} (18 n=44) 2
F-28 SC-0549-2302 D.D-1 Screw (1/8" n=44) Fo] FTRH A A (1 n=44) 1
F-29 09-051A-8570 D.D-1 Post Support FIAE WhY 1
F-30 01-013S-7400 D.D-1 Screw (11/64" n=40) TR FTR Ao} (1B n=40)| 4
F-31 SC-0108-2350 D.D-1 Screw (M6) &7F F1Bo] H&E(M6) 4
F-32 01-020W-2350 D.D-1 Washer For Post Support Guide 23 Al 94 12
F-33 09-055A-8570 D,D-1 Post Cover E2E AW 1
F-34 SC-0501-2302 D.D-1 Screw (11/64" n=40) Foo] 229 Ao} (LU n=40)| 4
F-35 09-057A-8670 C.C-1 Post Cover “A” EAE AW AT A AL 2
F-36 SC-0517-8670 c.c-1 Screw (1/8" n=44) F2e] A2 AL} (18" n=44) 8
F-38 09-060A-8670 C-1 Post Cover “B" 2E AW "B" 224 AL)| 2
F-41 09-063A-8570 D.D-1 Post Cover “C” AE AW “C” 1
F-42 SC-0517-8670 D.D-1 Screw (1/8" n=44) o] HA) 2L} (1/8" n=44) 5
F-44 09-066A-8570 D-1 Post Cover “D” ¥AE AH D7 1
F-47 09-069A-8577 D Post Cover “E’ ZAE AW “E 1
F-49 09-071A-8670 c.c-1 Post Cover “F” TAE AW F 1
F-50 SC-A170-4124 c.c-1 Screw (9/647 n=40) Frolully el (964 n=40)| 2
F-51 09-071A-8670 c.c-1 Post Cover “F" ZAE AW T 1
F-52 SC-A170-4124 c.c-1 Screw (9/64” n=40) ol nlaly AL (964" n=0) | 11
F-53 09-146C-8577 C Cover For Saddle I 93 A (C) 2
F-54 09-146C-8577 D Cover For Saddle & A A (C) 1




Feed Mechanism

ojo|= A
G-12
_———
G-13
G11 # G-15
- = ==
7, G-44G-43
G4 G-8-1 G-8 L4
T G5G6 N G-14
G-3 - e ¥ G-10 G-9
G2 G-l -
Qo=
G-7
G-29-1 .
G-31 1@ ;
|
T G87 G-47 ; :
|
G-85 ] i
|
| G-82 !
1
G-79 .
o |
0} G-83 :
G- 84" i
1
1
o 0 G-81 =9 G-48 |
|
1 G-78 !
_80 e— G-76 G-74 G-72 i
G-80 L L] | e [} L_C - G-23
q I G-75 G-73  G-77 G-71
G-68 G-67
9
¢ == 3 G-70
G269
G-51 G-66
G52 G-53 ool
’
1 O -
G55 G'5f; B G-62 G:64
! ' ! 1G-65
G-63
G6l Gs53 G-56 G-59




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il:)%d
G-1 GP-013504-00 Feed Regulator Dial Shaft o= 24 tlo]d & 1
G-2 06-010R -1230 O-Ring For G-1 thojot = 03 1
G-3 06-001A-7500 Length Control Dial Plate ool FA% (5) 1
G4 SC-0193-1230 Screw (3/167 n=28) F4o) Ak oAl (16" n=3)| 1
G5 06-012P-7400 Pin For G-3 tlo]k 3 1
G-6 06-027G -7400 Spring For G-3 thojot A 1
G-7 06-107A-8670 Feed Regulator gel= z47] (H/P)(C) 1
G-8 SC-A308-4517 Screw (1/4" n=40) STy o) WEAH /4 n=4) | 1
G-8-1 |SC-A117-4417 Screw (1/47 n=40) 74T o] HEFIAHVA n=0)| 1
G-9 06-112A-7500 Feed Regulator Eccentric Whed Shaft| 3] o] = 24 7] A4 Z(C) 1
G-10 06-024S-7400 Screw (3/167 n=32) F2o| ) A} (Y16" n=2)| 1
G-11 06-107A-8677 C.D Reverse Feed Contrd Shaft A HH=(C) 1
G-12 06-108A-7500| C-1 D-1 | Reverse Feed Contrd Shaft oz W Z(8)ALA) 1
G-13 06-113A-8677 C.D Reverse Crank a2 = =(C) 1
G-14 SC-0296-3900 C.D Screw (3/16” n=32) %7 BLE (3/16 n=32) 1
G-15 SC-0122-1230 C.D Screw (15/64" n=28) Fio] gt ALl (164" n=2) 1
G-16 06-019A-5607 C.D Stud Serew For G-13 oz ZW 3 Tyt 1
G-16-1 | SN-0101-1600 C.D Nut (11/64" n=40) 7 YE (11/64" n=40) 1
G-17 06-086A-8677 Cc.D Reverse Link Wl L ojm dA3 A 1
G-18 06-118A-5607 Cc.D Reverse Sdenoid Crank el Lol Y= 1
G-19 06-022A-5607 C.D Stud Screw For G-17 947 Yoz 94 PA%(X) 1
G-20 06-123A-8677 Cc.D Reverse Sdenoid Bracket el L o= Mgl 1
G-21 06-024A-5607 C.D Stud Screw For G-18 el ez aYa = 1
G-22 SC-0551-5607 Cc.D Screw (1/4" n=28) Fgo| W) A} (14" n=8) | 3
G-23 06-026A-5607 CD Reverse Sdenoid Assembly (4) el Lo o= (x) 1
G-24 SC-0307-1230 Cc.D Screw (3/167 n=32) Fio) Wy oAl (16" n=2)| 3
G-26 26-029A-5607 C.D Reverse Sdenoid Cover Wl L o= AW (X) 1
G-28 06-024S-7400 c.D Screw (3/16" n=32) F2o] Wu) A (¥16" n=2)| 1
G-29 06-032A-8670| C-1 D-1 |Link For Reverse Lever Spring odx YW AxZe F= 1
G291 [06-018P-7400| C-1, D-1 | Rdler For Spring Hook g S Axd Aol 1
G-30 SC-0122-1230| C-1, D-1 | Screw (15/64" n=28) F2 o] gzt 2kea} (1564 n=38) 1
G-31 06-003G -8677 Reverse Lever Retum Spring R e 1
G-33 06-061A-7507 C.D Reverse Feed Contrd Lever oz H(A}A) 1
G-34 06-062A-7500| C-1, D-1 | Reverse Lever A2 (e ALE) 1
G-35 SC-0186-1230| C-1 D-1 |Screw (3/16" n=32) Fgo] W) Ao} (316" n=2)| 1
G-36 SC-0185-1230| C-1 D-1 | Screw (3/16" n=32) Frolully M} (316 =) | 1
G-37 06-053W-1230| C-1, D-1 | Washer For G-34 A g A 1
G-38 06-066G -7507 CD Reverse Lever Spring(A) g2 Hw ALIY(A) 1
G-39 06-143W-5607 C.D Washer For G-40 Az P oA 2
G-40 GP-018765-02 Cc.D Auto Reverse Lever 7 g B(K2838) 1
G-41 SC-A117-4417 C.D Screw (1/4" n=40) Sy o WaAl (V4 n=0)| 1
G-42 SC-A308-4517 CD Screw (1/4" n=40) STy o WAL (V4 n=0)| 1
G-43 06-071S-7507 C.D Stud Screw For G-44 94 H 22HGA) HuA} 1
G-44 06-072R -7507 CD Upper Stopper Rubber For Reverse Lever| 92 #¥ A& (A}) 2% 1
G-45 06-022C-7400 Reverse Lever Stopper (Lower) Az YW AEH 1




Feed Mechanism

ojo|= A
G-12
_———
G-13
G11 # G-15
- = ==
7, G-44G-43
G4 G-8-1 G-8 L4
T G5G6 N G-14
G-3 - e ¥ G-10 G-9
G2 G-l -
Qo=
G-7
G-29-1 .
G-31 1@ ;
|
T G87 G-47 ; :
|
G-85 ] i
|
| G-82 !
1
G-79 .
o |
0} G-83 :
G- 84" i
1
1
o 0 G-81 =9 G-48 |
|
1 G-78 !
_80 e— G-76 G-74 G-72 i
G-80 L L] | e [} L_C - G-23
q I G-75 G-73  G-77 G-71
G-68 G-67
9
¢ == 3 G-70
G269
G-51 G-66
G52 G-53 ool
’
1 O -
G55 G'5f; B G-62 G:64
! ' ! 1G-65
G-63
G6l Gs53 G-56 G-59




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il;%d
G-46 SC-0543-2302 Screw (11/64” n=40) FRo] 2l 2kl (/647 n=40) 1
G-47 06-051A-8670 Feed Regulator Connecting Rod A3y A4 2= (H/P) 1
G48 |06-015A-7500 Stud Screw For G-47 A7) 944 3= it 1
G-49 06-116A-8670 Feed Regulator Shaft A87)(C) 1
G-50 07-252A-5607 Stopper Collar For G-49 487 259 7}2HC) 1
G-51 SC-0317-2700 Screw (15/64" n=28) S7 o] ML (1647 n=%8) | 2
G52 06-033M-7400 Fet For G-49 A3}y AE 4
G-53 44-0000-1230 Ol Wick $4 1
G-54 44-058C-5607 Wick Holder For G-49 A8ty A4t o) 1
G-55 SC-0549-2302 Screw (1/8" n=44) F8o] 223 A} (18 n=44) 2
G-56 GP-020929-00 Feed Cam = 7 (9) 1
G-57 SC-A308-4517 Screw (1/4" n=40) ST o WaEAL (V4 n=0)| 2
G-58 06-036A-7400 Needle Bearing For G-56 ol & we g 1
G-59 06-024A-7500 Bearing Cover For Feed Cam gel= A wo] g AW 1
G-60 SC-A301-4119 Screw (9/64” n=40) B8] AN A (964" n=4)[ 2
G-61 06-135A-7400 Feed Cam Connecting Rod wlo] 3 £x(C) 1
G-62 06-132P-7400 Slide Block Shaft wlo]g £= o4 () 1
G-63 15-220A-7900 Slide Block &eol= BF (H37)) 2
G-64 06-129A-7500 Slide Block Guide Plate &Eeol = B kit 2
G-65 SC-0543-2302 Screw (11/64” n=40) FRo] 2l 2kl (/647 n=40) 4
G-66 06-137A-7400 Level Feed Connecting Link 493 0|z A7 g3 (KNW)(C)| 1
G-67 06-141A-7400 Level Feed Crank Sy = A(0) 1
G-68 SC-0253-7400 Screw (1/4" n=24) F®o] Wln] AL (14" n=2) 1
G-69 06-140P-7400 Pin For G-67 AA43(C) 1
G-70 06-020C-7400 E-Ring (9 6) EZ (26) 2
G-71 06-139A-7400 Feed Rock Shaft Bushing (R) 3 5824 (C) 1
G-72 SC-0507-1230 Serew (15/64" n=28) o] WEUAL (15/64" n=28) | 1
G-73 06-142A-7400 Collar For G-77 g4 7t2H(C) 2
G-74 SC-0129-7400 Screw (1/4" n=40) FEo] WAL (1/4 n=40)| 4
G-75 06-143A-7400 Feed Rock Shaft Bushing (Front) S A (C) 1
G-76 SC-0507-1230 Serew (15/64" n=28) o] WEUAL (15/64" n=28) | 1
G-77 06-179A-5607 Feed Rock Shaft £ (c) 1
G-78 SC-0128-7400 Screw (11/64" n=40) Fgol ] AL (/67 n=40) 1
G779 06-106A-8270 Feed Bar Fu () 1
G-80 06-147A-7400 Feed Bar Shaft Y #3AHC) 1
G-81 06-046W-7400 Washer For Feed Bar Shaft EY w3l = A 2
G-82 06-152A-7400 Feed Bar Fork ] w203 (KSM04)(C)| 1
G-83 SC-0106-7400 Screw (15/64" n=28) 7t BEE(15/64" n=28) 1
G-84 06-051W-7400 Washer For Feed Bar Fork E3 FHab 9A4(C) 1
G-85 06-053M-7400 Fet For Feed Bar Fork 3 YE 1
G-87 SC-A301-4119 Screw (9/64" n=40) ol F2dA ALY (06 n=) | 1




sS4 gt % =& &

Feed Dog Lever & Hook Mechanism

H-40
| ST e S 1|
Q ; H-10 T
| H34 |
|
i
! @
|
____________ -
H-48 + H-58
H-62
H-56  ®H-60 H-54 H-50 H-52

O O o) N
T (-

.
H-26 H.oo H-20
H-16  H-15
OCO# e
H-17  H-14 H-13
H-32 H-30

H-190

H-66

gl *\:0

H-62

H-68 Hess % H61

' N

H-11

H- 29g Ei'

H-12

IH-31
==1 H-18

H-66 H-65

H-33




SunLhtar

NOTE:

1) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

@ The “«
Mark is Option
Parts

Ref. No Parts No. Note Name of Parts = o Q' ty 'T:Z?il:)%d
H-1 GP-022421-00| C.C-1 Lever For Feed Dog F4 4 1
H-5 GP-022421-00| D,D-1 Lever For Feed Dog F4 4 1
H-6 % [06-012A-8270| C.C-1 Feed Dog (3/32) B (3/32) 1
H-7 09-079A-8570| D.D-1 Feed Dog E 1
H-10 SC-0175-1230| D,D-1 Screw (11/64" n=40) Fo] b ARUAL (/64 n=40) 1
H-11 09-005C-8270| C.C-1 Feed Dog Lever Retainer Washer Y g n7ta 1
H-12 SC-0543-2302| C.C-1 Screw (11/64" n=40) Fo] b ARUAL (/64 n=40) 2
H-13 09-008S-8270 Screw For Feed Dog Lever Side Block | &2fe]t] &2 n}lsji}A}L 1
H-14 09-006S-8270 Shaft Feed D og Lever Slide Block Zelelt] E3 YA} 1
H-15 09-107A-8270 Feed Dog Lever Slide Block Y 49 etz &3 1
H-16 09-009W-8270 Washer For H-15 &elo]= B2 9l 1
H-17 SN-0116-8270 Nut (1/4” n=40) |74 E (1/47 n=40) 1
H-18 06-008S-8270 Stud Screw For Feed Bar Y wrAua} 1
H-19 SN-0101-1600 Nut (3/16" n=32) S E (3/16° n=3) 1
H-20 09-127A-8677|C Bushing For Hook Shaft 2 24 (AH4) 2
H-21 09-127A-8677|D Bushing For Hook Shaft 2 24 (AH4) 1
H-22 09-128A-8670| C-1 Bushing For Hook Shaft 3 2 (wapA) 2
H-23 09-128A-8670| D-1 Bushing For Hook Shaft 55 A (A 1
H-26 SC-0508-1230| C.C-1 Screw (15/64" n=28) o] WEUA (15/64" n=28)| 3
H-29 44-029M-8670| D,D-1 Hook Shaft Felt 5% g4 4= 3
H-30 09-130A-8677|C Hook Shaft 2 (AH4) 2
H-31 09-130A-8677|D Hook Shaft 2 (AH4) 1
H-32 09-131A-8670|C-1 Hook Shaft = (0AHA) 2
H-33 09-131A-8670| D-1 Hook Shaft = (0AHA) 1
H-34 09-031A-8577|C Hook 7}u} HPF-490A (5) TR/CP 2
H-35 09-031A-8577|D Hook 7}u} HPF-490A (5) TR/CP 1
H-40 07-160A-7500| C.C-1 Bobbin Axe (3u) 23 2
H-41 07-160A-7500| D.D-1 Bobbin Axg (3d) & 1
H-42 09-036A-8570| C-1 Hook 7}u} HSH-31 (6) 2
H-43 09-036A-8570| D-1 Hook 7}u} HSH-31 (6) 1
H-4 SC-0147-8270(C Serew (M5 X0.8) AA M BE (M5%08) 3
H-47 SC-0161-8677|D-1 Screw (9/64" n=40) HAHE BE (9/64° n=40) 3
H-48 09-039W-8677|C Hook Washer Z k3 9}*1 2
H-49 09-039W-8677|D Hook Washer Z 9k ol 1
H-50 09-140A-8670| C,C-1 Opener Bl Ao~ 25(C) 2
H-51 09-140A-8670| D,D-1 Opener Bl Ao~ 25(C) 1
H-52 SC-A131-4522| C.C-1 Screw (1/8" n=44) Z0) ik Aol (18" n=4) 4
H-53 SC-A131-4522| D.D-1 Screw (1/8" n=44) F2o| gt 2H2jal (18" n=4) 2
H-54 09-142A-8677|C Opener Hdder 2=y &y (AHA) 2
H-55 09-142A-8677|D Opener Hdder 2=y &y (AHA) 1
H-5 09-042A-8670|C-1 Opener Hdder 2y Eo (H]AFE) 2
H-57 09-042A-8670| D-1 Opener Hdder 2y Eo (H]AFE) 1
H-58 44-030M-8670| C,.C-1 Opener Hdder Felt 25ty zleo] AE 2
H-59 44-030M-8670| D,D-1 Opener Hdder Felt 25ty zleo] AE 1
H-60 09-144A-8670| C.C-1 Opener Stopper 23y $3] AR 2
H-61 09-144A-8670| D.D-1 Opener Stopper 2y 93 A5 1
H-62 SC-0508-1230| C.C-1 Screw (15/64" n=28) F2o] WEUA (15/64" n=28)| 3
H-64 09-002A-7400| C.C-1 Hook Shaft Gear 710] (&) 2
H-65 09-002A-7400| D,D-1 Hook Shaft Gear 710] (&) 1
H-66 SC-A550-4517| C.C-1 Screw (1/4" n=40) FHo] WEA} (174" n=40) 9
H-68 % | 09-079A-8670| C.C-1 Needle Plate A 3/32 1
H-69 09-080A-8570| D,D-1 Needle Plate A 1
H-70 09-081S-8670|D.D-1 Screw For Needle Plate Wl gk %QL] A} 2
H-71 SC-0302-8260| C.C-1 Screw (11/64" n=40) AN e BE (11/64" n=40) 2
H-72 % | GP-021129-00| C.C-1 Needle Plate( Cap) }Jf&(ix]% 1




Lubrication
a3 A

‘r 1

| |

! !

I : i

| F‘(”“ ) !

I-4 -1 ! e 7 }
T . : :
s oo 0 D) |
=' i

| i

17 i |
16 i ol i
L 1

I-5

e




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il:)%d
-1 44-133C-7500 Oi Cover $-1HH(C) 1
I-2 44-016 M-7400 Ol Fdt For Thread TakeUp AA 7] 4 AE6-14) 1
I3 GP-009931-00 Oi Tube Choke Plate 718 9te] g3t 1
T4 06-024S-7400 Screw (3/16” n=32) Fgo] W) Ao} (316" n=2)| 1
15 44-004A-7500 Dust Protector w2 }o] Tt 1
1-6 SC-0502-2302 Screw (9/64” n=40) FEo 25 AL} (9/64" n=40) 2
19 44-009M-7500 Oi Filter 29 gy 1
110 44-014A-7500 Oi Tank Assembly 2 del= (=) 1
112 44-144M-7500 O-Ring 29 1
1-13 44-021R -7400 Rubber Cap vl = 7] =) 1
I-14 SC-0307-4122 Screw (11/64" n=40) Fol AL} (/6" n=10) 2
I-16 44-019M-7400 Fdt (B) 3 BA AxA LE (619) 2
117 44-019M-7400 01 Fdt & BA ARA dE (619) 1
1-18 07-003M-7400 ol Fdt 33 A =l B E (5-3) 1
119 GP-034904-00 Ol Hose (L) 29 B3 A (6X9X130M/M) 2
120 GP-034901-00 01 Hose (S) 37 sfolx 1
121 GP-034901-00 Oi Hose ( @ 3) 357 sfol 2
122 GP-034901-00 Ol Hose (Thread Take-Up) 37 3oz 1
1-23 GP-034901-00 Ol Hose (Feed Regulator Shaft) g7 sho] 1
124 GP-034901-00 Oi Hose (Oi Supply Terminal) 318 s)o]x 1
1-25 44-0000-1230 Ol wick R 1
126 44-0000-1230 Ol wick 44 1
127 44-0000-1230 O wick A 1
128 44-001C-1230 Tube Hdder Spring 2 5 A 4
128-1 |44-201A-1230 Tube Hdder Spring (L) 2d 32 A 1
1-29 44-072A-8670 Ol Supply Terminal Case F4 BHulg Ao~ 1
I-30 44-010C-1600 01 Tube Pin 37 slolZ & 4
I-31 44-094R -7500 Ol Adjusting Rubber $Fzd 17 1
1-32 44-095P-7500 Oi Adjusting Pin SFz4 0 1
133 44-076G -8670 Spring For Oil Supply Adjusting Screw | S8 24 VAl 14 Az 1
1-34 SC-0141-8670 Screw (1/47 n=28) F4o) Ao}l (14" n=123) 1
1-35 44-078A-8670 Gasket For Oil Supply Terminal F4 Hulg 7laA 1
136 04-104R -1230 Rubber Cap (L) For Oil Supply Teminall Wp&th AF5A wp7) (3A4) 40| 1
137 09-042R -7400 Cap (S) For Oil Supply Terminal 7iel 2] 71§ 1
1-38 44-081M-8670 Fet (A) For Oil Supply Teminal F5 Huld AE (A) 1
1-39 44-082M-8670 Fdt (B) For Oil Supply Terminal H4 Elvld AE (B) 1
1-40 SC-0307-1230 Screw (3/16” n=32) E8o) Ao} (¥16" n=2)| 2
141 44-0000-1230 Ol wick 44 1
142 GP-034901-00 Oil Hose For Lower Shaft Bushing (F)| 8§ 3}e] = 1
1-43 44-026G -7400 Tube Hdder Y EA}o] Az 1
1-44 SC-0531-4125 Screw (9/64" n=40) o) T4 AL} (/64" n=40) 1
145 44-0000-1230 Ol wick 44 1
1-46 GP-034901-00 Oil Hos For Lower Shaft Bushing (M)| 87 5}eo]= 1
147 44-026G -7400 Tube Hdder PYEgto] A3 4
148 SC-0531-2302 Screw (9/64” n=40) F2o] S22 A0} (9/64" n=40) 3
1-49 44-0000-1230 Oi wick 4 1
1-50 GP-034901-00 Ol Hose For Feed Rock Bushing (F)| 37 5}eo] = 1
151 44-111C-7400 01 Wick Setting Plate 4 AE 243 (67) 1
I-52 SC-0531-2302 Screw (9/647 n=40) F20] S92 A0} (9/64" n=40) 1
153 44-084M-7500 Supporter For Oil Terminal Tube 24 Huld 1 Az 1
154 SC-0531-2302 Screw (9/64” n=40) Fgo] % AP (964 n=40) 1




Thread Trimming Mechanism
A2 &

=J-18

J-14 j J-13,
J12d Y3236 3 Fa V5 3.55.3,3-15
oa | LJ17 -
O SL |
- -
J-8 J-7 J-16

320 J-19
) J-21
~ oS E
J-85
J-82
J-24 J-23
I J.83 J-62
J-27'c 4B J-26 - AN
J-258m 2.J-27 7 m.3-63
[ a— [rmm———m——— g J-75  3.76
J-3lw = J-31 J-61 | /‘ .
,3-30 3-29 ‘ a5 3501 oo E
:
CJ51 IBLC oo =J-55 | ‘
0152 J520 u | |
J-46 349 1590 L

-

EO i
Joaa J-510 - 1 J-56

.J 47
e ‘ s ‘.., 48 70 %7
J-34 533 334 342 ﬁ

(_a
CD
©

O——= J-67 © 360
1 J-40 ] 1-66/C g -
138 il 3640
365 }

-
J-80 281




SunLhtar

NOTE:

1) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

(2) Refer to page 30 for
items marked with
an asterisk (#)

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il:)%d
J-1 GP-025627-00 C Fixed Mes 3 v A (37728) 2
J2 GP-025627-00 D Fixed Mes A W A (37728) 1
J-3 SC-0502-2302 C Screw (9/64” n=40) F2o] $% A A (964 n=40) 4
J—4 SC-0502-2302 D Screw (9/64” n=40) o] ot O (9/64" n =40) 2
J-6 10-003W-8677 C Washer For Fixed Mes 2 b2 HUAR b A 4
J=6 10-003W-8677 D Washer For Fixed Mes 1A A FHUA oA 2
J-8 10-004A-8677 C Holder For Fixed Mes A A &y 2
J-8 10-004A-8677 D Holder For Fixed Mes 1A v &y 1
J9 SC-0119-7600 C Screw (11/64" n=40) 38 o] A A2 AL (1647 n=40) 3
J-11 10-006A-8677 C Thread Catcher " Al gk o] 2
J-12 10-006A-8677 D Thread Catcher WA 5} e] 1
J-13 SC-A121-4122 C Screw (3/32" n=56) Eo) 3 el (332" n=%)| 2
J-14 SC-A121-4122 D Screw (3/32” n=56) F4o] A oAl (332" n=%)| 1
J-15 10-108A-8677 C Fixed Mes Cover A w2 AW 2
J-16 SC-A170-4124 c Screw (9/64” n=40) 38 o] ujele] ALl (964 n=4)| 4
J-17 10-109A-8577 D Fixed Mes Cover A 2 A 1
J-18 SC-A170-4124 D Screw (9/64” n=40) EEolulale] AR} (964" n=40) | 2
J-19 10-111A-8670 C Moving Knife = A (37720) 2
J-20 10-111A-8670 D Moving Knife Zu A (37720) 1
J-21 SC-0211-7500 C Screw (M4 X0.7) {77 Bo] B E (M4 X07) 3
J-23 10-113A-8677 C Moving Knife Shaft = A2(0) 2
J-24 10-113A-8677 D Moving Knife Shaft = AZ(C) 1
J-25 10-114A-8677 C Collar For Moving Mes Shaft Z A2 vl 2
J-26 10-114A-8677 D Collar For Moving Mes Shaft = A% v} 1
J=27 SC-0164-2700 C Screw (MS5) 7o) WA (M5) 6
J-29 10-116A-8677 C Bushing For Moving For Mes Shaft | A% 24 2
J=30 10-116A-8677 D Bushing For Moving For Mes Shaft | T A2 34 1
J-31 SC-0352-7400 C Screw (3/16" n=28) FHo] ME LA} (3/167 n=28) 3
J-33 10-118A-8677 C Moving Knife Shaft Crank (L) Zi Az aA3 (F)(0) 1
J-34 SC-0162-5607 c Screw (M5 X0.8) $7t 7 Ho]l HEE (M5 X08) 2
J35# [10-120A-8677 c Moving Knife Shaft Connection Rod | SdlA 2 o374 $(0) 1
J-38 10-021S-8677 C Screw For Moving Knife Shaft Rod | EdlA & d74 = 34t 1
J-39 10-220A-8577 [ Joint For Moving Knife Shaft Rod 2o A= (F) 1
J—40 10-033C-7507 C Nut For Joint 2 29 E FYE (%) 1
J-41 10-024S-8677 C Stud Screw For J-39 Erla & A7 29E HAYAH 1
J-42 10-126A-8677 C. D Moving Knife Shaft Crank (R) E0A = A=A ($) 1
J-44 10-221A-8577 C. D Connection Joint (L) For J-42 2o dx= (F) 1
J—45 10-024S-8677 C. D Stud Screw For J-44 Zox = 44 29E HAYAH 1
J-46 10-036C-7507 C. D Nut (L) For J-44 2 z29E IAYE F) 1
J—47 10-033C-7507 C. D Nut (R) For J—44 2 z9E FYE ($) 1
J-48 10-034A-7507 C. D Length Adjusting Rod B x9E 94% (/16-1/29)] 1
J-49 10-220A-8577 C. D Joint (R) For Thread Trimming Rock Link | 2= A= (%) 1
J-50 10-0348-7507 C. D Stud Screw For J-49 2% 23 A7 2E sy 1
J-51 07-011W-1230 C. D Washer For J-49 71e}zke] oA 2
J52 10-033C-7507 C. D Nut (R) For J—49 2 29E FYE (%) 1
J53 10-034A-8677 C. D Thread Trimming Rock Link AHHd e E 83 (H/P) 1
J-54 10-013A-7507 C. D Thread Trimming Rocker Link Shaft | A} Q8% 83 &= 1
J55 10-017S-8577 C. D Screw For J-54 =0 A & BA 3} 1
J-56 10-044R -5607 C. D Cushion Rubber ZA T (B) 1
J-57 10-050S-8577 C. D Stopper Pin Screw 259 3 A} 1
J59 10-033C-7507 C. D Nut For Stopper Pin Screw 2 29 E HYE ($) 1
J—-60 41-288G -7500 C. D Stopper Pin Return Spring AEYY B3 AxE 1
J-61 10-129A-7507 C. D Holder For Stopper Pin A A % 9 &y 1
J62 SC-0108-2350 C. D Screw (M6) S 1B WEE (M6) 2
J63 01-020W-2350 C. D Washer For J-61 Az wola Az oM (66) 2
J-64 10-166A-7507 C. D Rdler For Thread Trimming Cam 22(C) 1
J-65 10-067S-7507 C. D Stud Screw For J-64 A A 29 AL 1
J66 07-011W-1230 C. D Washer For J-65 7}utzko] 1A 1
J67 10-033C-7507 C. D Nut For J-65 2 z9E FYE ($) 1
J—68 10-554A-7507 C. D Clutch Lever EEREL 1
J-69 10-053S8-7507 C. D Stud Screw For Clutch Lever EEEEEEER! 1
J=70 10-551S-7507 C. D Clutch Lever Pin Screw 293 49 3 A} 1
J-71 SN-0101-1600 C. D Nut (11/64" n=40) $7H E (11/64" n=40) 1
J-72 10-056A-7507 C. D Thread Trimming Sdenoid Ass'y (4) | AbE £# o= (F) 1
J-75 11-019M-2350 C. D Tube For J-72 Yol £H 1
J-76 11-018M-2350 C. D Plug For J-72 g o= 2 1
J-77 GP-037285-00 C. D Trimming Solendd Bracket ALY & o]z Bl 1
J-78 SC-0109-2350 C. D Screw (M6) S 3R] HEE (M6) 2
J-79 01-020W-2350 C. D Washer For J=77 Aaz wo]A Ax3 944 (86) 4
J-80 GP-015702-00 C. D Thread Trimming Cam AL 7 1
J-81 SC-A308-4517 C. D Screw (1/4" n=40) 47y Eol WA (V4 n=0)| 3
J-82 10-021G -7507 C. D Thread Trimming Return Spring A g AxE 1
J83 06-040S5S-1600 C. D Adjusting Screw (A) For Return Spiing| A3 ZHo] = 1A} 1
J-84 SN-0101-1610 C. D Nut (11/64" n=40) 7 E (11/64 n=40) 2
J-85 10-019S-7507 C, D Adjusting Screw (B) For Return Spring| 2] 8l A28 o] & 1}A} 1




Wiper Mechanism
to|m A

K-21
/ K.3a K-19 K-17
K-36 /
-t
’-K-32 '—K-27
K-26 —
K33 ) K-20 Q. <2
K-31 K-25 K-24
K-22 /
K-30— l o @) L] — K-29
= o - O-«23
, Applied

Ref. No. Parts No. Note Name of Parts =z o Q'ty i
K-1 11-001A-8677 C. D Wiper Solenoid Ass'y (4) Spol¥ &dlio=(F) 1
K-2 11-102A-7507 C. D Wiper Solenoid Bracket o}o]3 & o= HeHA(C) 1
K-3 11-003A-7507 C. D Wiper Solendid Cover slo5] 2 rol= HM 1
K-4 SC-0531-2302 C. D Screw (9/64" n=40) F8e 2adkak Ao} (9/64 n=40) 3
K-5 10-061S-9577 C. D Serew (M3 x0.5) o] Wb Z&ubal (M3X05)| 4
K-6 10-061S-9577 C. D Washer For K-1 £ o= B 7ol A 4
K-7 10-061S-9577 C. D Spring Washer For K-1 &Y o)z B Az 9K 1
K-9 SC-0179-3710 C. D Screw (11/647 n=40) Z8e] b Ao}l (11/61" n=4) 2
K-12 11-013G -7507 C. D Retum Spring For K-1 9Jo) ¥ &Y o)z g Ax Y 1
K-13 11-014A-7507 C. D Link “A" Ass'y Sfols YA A (F) 1
K-14 11-0158-7507 C. D Stud Screw For K-13-3 9fo]y A A AA )it 1
K-16 11-017C-7507 C. D Nut For K-13-3 dojs] P A QA A JE 1
K-17 11-0158-7507 C. D Stud Screw For K-21-1, K-22-1 sbo]s] A A A4 DAt 1
K-19 11-017C-7507 Cc. D Stud Nut For K-20-1, K-21-1 go|s A A A thia JE 1
K-20 11-021A-7507 C Wiper Shaft Ass y 9}o]y 7lol= E(F) - 40MM 1
K-21 11-021A-8577 D Wiper Shaft Ass y djo) ¥ 7loj= &(&F) - 295MM| 1
K-2 11-022A-7507 C. D Wiper Link Shaft sols] Paz 1
K-23 11-023A-7507 C. D Collar For K-22 slol3] Yaz st 1
K-24 SC-0105-7500 C. D Screw (M4) {7 Fuo] 5 FAHM4) 2
K-25 11-125A-7507 C. D Wiper Link “C" 9loly = "¢" 2
K-26 11-026A-7507 C Wiper Holder EREED 2
K-27 SC-0298-7500 c Screw (M3 x0.5) §7 ) o] BEE (M3 X05) 2
K-28 SC-0132-7500 C Screw (M3) $7F e HEE (M3) 2
K-29 11-029A-7507 C. D Wiper (Right) gtols ¢ (&) 1
K-30 11-029B-7507 C Wiper (Left) Spol¥ "H" (%) 1
K-31 11-026A-7507 D Wiper Holder EREED 1
K-32 SC-0298-7500 D Screw (M3 x0.5) 7 3m Bo] HEE (M3 X05) 1
K-33 SC-0132-7500 D Screw (M3) $7F e HEE (M3) 1
K-34 11-030A-7507 C. D Wiper Link Body ojo)y YU TA 1
K-35 06-024S-7400 C. D Screw (3/16" n=32) E8o) Wln) goal (Y16 0=2)| 4
K-36 11-032P-7507 C. D Stopper AEY 1
K-38 10-020W=-2700 C. D Washer For K36 255 F oM 2

NOTE:

1) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857




Reverse Button Mechanism
AZXI HE A

L4 _____l '\L-lo

G— L5 2

L.-—- L-3

Ref. No. Parts No. Note Name of Parts = =] Q' ty Aﬁ%?:gedd
L-1 GP-022654-00 C.D Reverse Button Case Az HE Ao A 1
L2 12-002A-7507 C.D Insulation Film oz WE 293 Adds 1
L3 12-013A-7507 C.D Reverse Button Assembly 3z BE (2) 1
L4 12-004A-7507 Cc.D Spring For Reverse Button 3z BE Az 1
L5 06-033M-3800 C.D E-Ring( 9 3) Eu w3 222 gy 3 1
L6 12-006P-7507 C.D Stopper For Reverse Button A2 HE AEY 1
L7 SC-0531-2302 C.D Screw (9/64" n=40) Fao] £ oA} (964" 0 =40) 1
L-8 12-003A-8577 C.D Reverse Button S/W Ass’ y(4) qA WE A9 (2) 1
L-9 SC-0126-3800 Cc.D Screw (3/327 n=56) Fo] Wn) Ao AH(¥/32 n=5%) 2
L-10 SC-0195-7507 C.D Screw (M4 X 0.7) 8o Ak ZRepa b (e x07) | 1
L-11 SC-0543-2302 c.D Screw (11/64” n=40) F8o) vt ol (/8" n=0] 2

NOTE:

1) C=KM-867-7
C-1=KM-867

D=KM-857-7

D-1=KM-857




Synchronizer
YIAZLO|N A

M-1
M-1-1
Qr‘& M-1-4
VEEL & & & AVEE:

, Applied

Ref. No. Parts No. Note Name of Parts = | QY| period

M-1 Synchronizer Ass’y A Iz e A (F)

M-1-1 11-020A-2500 Magnetic Holder Wl e & 5

M-1-2 11-022W-2500 Washer For M-1-1 w2 e Ee] 9} A 4

M-1-3 11-0218-2500 Screw For M-1-1 vl e Ev Hoa) 4

M-1-4 12-1000-SE55 Synchronizer Ass'y (Servo) A A& v}o] 2 (£) Servo 1

NOTE:

) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857




Program Unit Box & Presser Foot Lifting Solenoid Mechanism
o208 SLUUE X LS 28 TX| &

A=TTrrY?Y

2




wv
o
o
[ 4
w
o
3]
3]
<

AM M

O-1

0-2

0-5

0O-3

SunStar

ACHINE IND. cO. L)

Star

0-4
o=

6

o
L

~ 2
o 2 2 S
o O &
w b :
~7
o -
g O,n.
¥ il
u@“
o
» 3

€ 5

0-26

bnrccead

i
| SRS —




SunLhtar

NOTE:

@) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = o Q' ty 'T:Z?il;%d

0-1 91-001C-1230 Accessory Bag A A BE 1

0-2 91-001C-8270 Head Cover w] A 7hak(e] ) 1

0-3 GP-022450-00 oi SAM(ER) 1

04 91-011C-1230 O1 Tank LAdFHE 1

05 Nail = 16

0-6 91-002C-7400 Oiler 214 1

0-7 91-103R -7400 Head Cushion A (L) 4

0-8 91-106R -7400 Rubber Cushion A () (White) 2

0-9 91-004C-7400 Head Hinge 317 2) 2

0-10 | SC-0118-7400 Screw (1/4" n=24) Tl AN A2 (V4 n=2) | 4

0-11 44-024M-7500 Felt QA F4 dE 1

0-12 07-060A-7500 Bobbin Age)(R) 2FE 4

0-13 91-007C-7400 Needle Thread Inserting Guide A7) 7] 1

0-14 Needle Hl& (# DP5x18) 5

0-15 91-002C-2700 Cc. D L Wrench (5mm) LA %] (5mm) 1

0-16 91-001C-3800 C. D L Wrench (4mm) LAl %] (4mm) 1

0-17 91-003C-2700 L Wrench (3mm) LA A (3mm) 1

0-18 91-004C-2700 Cc. D L Wrench (25mm) LAl X (25mm) 1

0-19 91-001C-2700 C D L Wrench (2mm) LAl %] (2mm) 1

0-2 91-002C-1230 Driver (Large) =2}ol (k) 1

0-23 91-003C-1230 Driver (Middle, Small) =z2hol W(rh, /) 1

0-25 90-003A-8670 Head Rest TH 2 A8 1

0-26 44-002A-8130 Ol Pan Assembly 29 3 (x) 1

0-27 91-008A-7400| (., C-1 | Thread Stand Asembly RL AR 1

08 91-007A-2302| D. D-1 | Thread Stand Asembly REEDES 1

0-29 43-100A-7500 Knee Lifting Pad Assembly T2 &Y(F) 1

0-30-1 [ 60-001A-8570 Belt Cover Assembly WE Aw(x) 1
0-30

0-302 [SC-0158-3710 Screw (9/64” n=40) AN e BLEE (96 n=49) 2 | Bk

0-303 | SC-0543-4525 Screw (11/64" n=40) Fro 1 A} (116 n=t0)| 4 | OOV
Assembly

0-305 [60-006P-8670 Pin For Bdt Cover “B” WeE AW(B) A A9 1

0-31 41-101A-1230 Bobbin Winder Assembly A7 %) 1

0-32 GP-025627-00 Fixed Mes A o] 2(37728) 1

0-33 10-003W-8677 Washer for Fixed Mes DA 2 HUAL 944 4

0-34 02-003A-2700 C. D Clip HdE 23 5

0-35 99-011M-8570 Inner Box SRR 1PN 1




Gauge Parts
HAIO|X| B&

Ref. No. D-7 D-8 H-6 H-68
Gauge Size Needle Clamp Presser Foot Feed Dog Needle Plate
i
!

Model
c

1/16(1.6mm) o 02-221 A-7400 05-210 A-7400 06-113A-8270 09-081 A-8670
c

3/32(2.4mm) o1 (2-121 A-7400 05-110A-7400 06-012A-8270 09-079 A-8670
c

1/8(3.2mm) o1 2521 A7400 06-510 A~7400 06-114A-8270 09-080 A-8670
c

3/16(4.8mm) o (2-321 A-7400 05-310A-7400 06-112A-8270 02-082A-8670
c

1/4(6.4mm) o 02-021 A-7400 06-010A-7400 06-115A-8270 09-084A-8670
, c

1%(25.4mm) o (2-921 A-7400 05-910A-7400 06-116A-8270 09-085 A-8670

Ref. No. J-35 J-36 J-37
H Gag Sre 1/16" ~ 7/16 1/16° ~ 7/16" 1/16° ~ 7/16"
Model (L.6mm ~ 1LImm) (1L6mm ~ 1L1lmm) (1L.6mm ~ 1L1mm)
Moving Knife Shaft c 10-020A-8677 10-120A-8677 10-220 A-8677
Connection Rod

NOTE:

) C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857




Reinforcement Stitch Mech
SBZAEX] A

Ref. No. Parts No. Note Name of Parts = =] Q' ty ﬂﬂg
Q1 |GP-039243-00| D.D-1 |Renforcement Stitch Presser Bar RIFRE]H] 4 5 1 c-6
Q2 |GP-029012-00| D.D-1 |Renforcement Stitch Presser Foot R IFE]A] S e 1 c9
Q3 [16-010S-2000| D, D-1 |[Screw (M6 X PL0) FZAH M6 X P1.0) 3 c-7
Q-4 GP-029040-00 D. D-1 Attachment for Reinforcement Stitch | B.7}A€]2] o] €|X] W E 1
Q5 |91-029S8-1000| D.D-1 |Screw (M4 xP07) 2 2yl 2K M4 x PO.7) 4
Q6 |09-040S-3701| D.D-1 |Screw (M4 xP07) ) AU AH M4 X P0.7) 3
Q7 |GP-029038-00| D.D-1 |Renforcement Stitch Needle Plate R7yAE|X] L Z g 1 H-69
Q8 |GP-029035-00| D.D-1 |Renforcement Stitch Feed D og R ZN S P B 1 H-7
Q9 |GP-029039-00 D-1 Modd Mark (KM-857J) 29 wl= (KM-857J) 1 A-36
Q10 |GP-029055-00 D Modd Mark (KM-857J-7) =9 w}l= (KM-857J-7) 1 A-35

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-006A-7500 [Face Plate 7 | A3 06-010R-1230 [O-Ring For G-1 17 | G-2 07-007A-5607 |Bearing (6904NR) 13 | E-8
01-007R-8130 | Oil Cap 7 | A-10 06-011G-8270 |Ratchet Button Spring | 13 | E-21 07-009A-8670 | Ratchet Button 13 | E-22
01-0078-7500 | Screw( Upper) For A-3 7| A4 06-012A-8270 |Feed Dog (3/32) 21 | H-6 ¥ 07-011A-5607 | Bearing (6004NR) 13 | E-12
01-007W-7400 | Wash e (Up per) For A-3 7 | A5 06-012P-7400 [Pin For G-3 17 | G-5 07-011W-1230| Wa sher For A-58 9 | A-64
01-009R-2350 | Cable Holder 9 | A-65 06-015A-7500 [Stud Screw For G-47 19 | G-48 07-011W-1230 | Washer For J49 25 | J-51
01-009R-2700 | Cable Holder (6N) 7| A-27 06-018P-7400 [Roller For Spring Hook | 17 | G-29-1 07-011W-1230 | Washer For J65 25 | J-66
01-0098-7500 | Screw( Lower) For A-3 7 | A-6 06-019A-5607 |Stud Screw For G-13 17 | G-16 07-060A-7500 [ Bobbin 31 | 0-12
01-013S-7400 |Screw (11/64"n=40) 15 | F-30 06-020C-7400 |E-Ring ( #6) 19 | G-70 07-101A-8670 | Lower Shaft 13 | E-1
01-014C-8130 [Nut For A-41 9 | A-42 06-022A-5607 [Stud Screw For G-17 17 | G-19 07-102A-7400 [ Lowe Shaft Front Bushing| 13 [ E-2
01-015A-7400 [ Thread Retainer 7 | A-11 06-022C-7400 |Rewse Lever Stoprer (Lover) | 17 | G-45 07-104A-7500 |Lower Shaft Midde Bushing | 13 | E-5
01-015A-7400 [ Thread Retainer 7| A-12 06-024A-5607 [Stud Screw For G-18 17 | G-21 07-106A-7500 [ Bearing Bushing 13 | E-7
01-018A-7500 |Arm Thread Guide Plate (U) 7 | A-16 06-024A-7500 |Bearing Cover For Feed Cam 19 | G-59 07-108A-5607 [ Beatring Bushing 13 | E-11
01-019C-7400 | Stopper For Thead TakeUp Spring [ 9 | A-50 06-024S-7400 [Screw (3/16" n=232) 17 | G-10 07-112A-5607 | Bearing Presser 13 | E-15
01-020A-7500 | Arm Thread Guide Plate (M) 7 | A-17 06-024S-7400 |Screw (3/16" n=232) 17 | G-28 07-142A-5607 |Safety Clutch Driving Ball| 13 | E-17-2
01-020W-2350 | Washer For Saddle 15 | F-17 06-024S-7400 [Screw (3/16" n=232) 23 | I-4 07-145G-5607 | Safety Clutch Spring 13 | E-17-5
01-020W-2350 | Wesher For Post Swport Guc| 15 | F-32 06-024S-7400 [Screw (3/16" n=32) 26 | K-35 07-148C-5607 [Nut For E-17-7 13 | E-17-10
01-020W-2350 | Washer For J €1 25 | J-63 06-026A-5607 |Rewse Sdenoid Assembly(4) 17 | G-23 07-149C-5607 | Safety Collar W asher 13 | E-17-1
01-020W-2350 | Washer For J 77 25 | 4-79 06-027G-7400 Spring For G-3 17 | G-6 07-160A-7500 [ Bobbin 21 | H-40
01-022A-7500 [Arm Thead Guide Plate (L) 7 | A-20 06-032A-8670 |Link For Revere Lever Spring | 17 | G-29 07-160A-7500 [ Bobbin 21 | H-41
01-022C-7400 | Arm Thread Guide Plate (M) 7 | A-18 06-033M-3800 |E-Ring( # 3) 13 | E-23 07-221A-8670 [Safety Clutch Belt Pulley| 13 | E-17-1
01-024A-7500 |Felt For Upper Thread Swply [ 7 | A-20-1 06-033M-3800 |E-Ring( # 3) 27 | L-5 07-243A-5607 | Safety Clutch Collar 13 | E-17-3
01-030A-8677 | Cable Cover 9 | A-37 06-033M-7400 | Wick For B-6 10 | B-7 07-244C-5607 | Safety Clutch Disc 13 | E-17-4
01-035P-1370 | Machine Number Plate | 9 | A-39 06-033M~-7400 |Felt For G-49 19 | G-52 07-251A-5607 | Ratchet For Safety Clutch | 13 | E-18
01-035P-7400 |Pin 9 | A-40 06-036A-7400 |Needle Bearing For G-56| 19 | G-58 07-252A-5607 | Stopper Colar For G-49 | 19 | G-50
01-038A-7500 | Back Cover Plate 7 | A-29 06-040S-1600 |Adjusing Serew (A) Fo RewnSping | 25 | J-83 08-010B-3701 | Plug For A-58 9 | A-62
01-101C-7500 |Safety Guide 11 | C-32 06-046W-7400 | Washer For Feed Bar Shaft | 19 | G-81 08-101A-8130 | Hinge Pin For B-1 10 | B-3
02-001A-8270 | Timing Belt 10 | B-34 06-051A-8670 |Feed Reguator Connecting Rod| 19 | G-47 08-103A-7500 [ Thread Take-Up Lever | 10 | B-1
02-002A-8670 |Timing Belt Puley (Upper) | 10 | B-30 06-051W-7400 |Washer For Feed Bar Fork| 19 | G-84 09-001A-8570 | Post 15 | F-5
02-003A-2700 | Band Clip 7 | A-28 06-053M-7400 |Fek For Feed Bar Fork | 19 | G-85 09-002A-7400 | Hook Shaft Gear 21 | H-64
02-003A-2700 | Clip 31 | 0-34 06-053W-1230 | Wa sher For G-34 17 | G-37 09-002A-7400 | Hook Shaft Gear 21 | H-65
02-009M-7400 | Felt (A) For B-18 10 | B-19 06-054A-5700 |Vertical Feed Eccentric Cam | 13 | E-30 09-005C-8270 | Feed Dog Lever Reteiner Wasker | 21 | H-11
02-009M-7400 | Felt( A) For B-23 10 | B-28 06-061A-7507 |Reverse Feed Control Lewer | 17 | G-33 09-0065-8270 | Shet Feed Dog Lewer Slide Block | 21 | H-14
02-015C-7400 |Side Ring 10 | B-31 06-062A-7500 [Reverse Lever 17 | G-34 09-008S-8270 | Screw For Feed Dog Lever Slide Blod 21 | H-13
02-015C-7400 |Safety Qutch Belt Pdley Ring | 13 | E-17-9 06-066G-7507 |Reverse Lever Spring(A) | 17 [ G-38 09-009W-8270 | Washer For H-15 21 | H-16
02-018G-7400 |Stop Ring( C) 10 | B-35 06-071S-7507 |Stud Screw For G-44 17 | G-43 09-023A-8577 | Saddle 15 | F-11
02-019A-7400 |Bearing (6204 ZZ) 10 | B-36 06-072R-7507 |Uppe Stoppe Rubbe: For Revew Leve | 17 | G-44 09-023A-8577 | Saddle 15 | F-12
02-020A-8670 | Pulley(N) 10 | B-38 06-086A-8677 |Reverse Link 17 | G-17 09-023A-8670 | Saddle 15 | F-13
02-020A-8677 |Pulley (T) 10 | B-37 06-106A-8270 Feed Bar 19 | G-79 09-023A-8670 | Saddle 15 | F-14
02-101A-7500 | Upper Shaft(S) 10 | B-9 06-107A-8670 |Feed Regulator 17 | G-7 09-025W-8270 | Washer(B) For D -31 12 | D-35
02-101A-7507 | Upper Shaft(T) 10 | B-8 06-107A-8677 |Reverse Feed Control Shaft| 17 | G-11 09-025W-8270| Wa sher For Post 15 | F4
02-103A-740L | Thread Take-Up Lewr Hdder [ 10 | B-6 06-108A-7500 |Reverse Feed Control Shaft| 17 | G-12 09-031A-8577 | Ho ok 21 | H-34
02-105A-7400 |Link Cam 10 | B-10 06-112A-7500 |Fed R gulatr Eeentic Wheel Shaft| 17 | G-9 09-031A-8577 [ Hook 21 | H-35
02-121A-7400 | Needle Clamp 3/32 12 | D-7% 06-113A-8677 [Reverse Crank 17 | G-13 09-036A-8570 | Ho ok 21 | H-42
02-212A-7500 |Uppe Shaft Bushing (M) | 10 | B-23 06-116A-8670 |Feed Regulator Shaft 19 | G-49 09-036A-8570 | Hook 21 | H-43
04-009P-7400 |Taper Pin 12 | D-13-1 06-118A-5607 |Reverse Solerwid Crank | 17 | G-18 09-039W-8677 | Hook Washer 21 | H-48
04-012C-7400 |Nedle Bar Wick Holder (Upper | 12 | D-14 06-123A-8677 |Reverse Solenoid Bracket | 17 | G-20 09-039W-8677 | Hook Washer 21 | H-49
04-016S-7400 |Stud Screw For D-24 12 | D-28 06-129A-7500 |Slide Block Guide Plate| 19 | G-64 09-040S-3701 |Screw (M4 X P0.7) 33 | Q-6
04-021C-7400 | Wick Supporter 12 | D-26 06-132P-7400 [Slde Block Shaft 19 | G-62 09-042A-8670 | Opener Holder 21 | H-56
04-101A-8170 [ Needle Bar 12 | D-2 06-135A-7400 |Feed Cam Connecting Rod | 19 | G-61 09-042A-8670 [ Opener Holder 21 | H-57
04-101A-8270 |Needle Bar Rock Link | 12 | D-30 06-137A-7400 |Level Feed Connecting Link | 19 | G-66 09-042R-7400 | Cep (S) For Ol Supply Termrel | 23 | I-37
04-104R-1230 | Rubbe Cap (L) For O S upply Teminal] 23 | I-36 06-139A-7400 |Feed Rock Shaft Buding (R) | 19 | G-71 09-049S-8670 | Hook Cover Stopper 15 | F-25
04-111A-7400 |Needle Bar Rock Shaft Bushing (F) | 12 | D-22 06-140P-7400 |Pin For G-67 19 | G-69 09-049S-8670 | Hook Cover Stopper 15 | F-26
04-114A-7400 |Needle Bar Rock Shaft Bushing (R) | 12 | D-23 06-141A-7400 |Leved Feed Crank 19 | G-67 09-051A-8570 [ Post Support 15 | F-29
05-001A-8170 |Presser Foot 11 | C-9 06-142A-7400 |Collar For G-77 19 | G-73 09-055A-8570 [ Post Co ver 15 | F-33
05-004A-8570 | Spring For C-2 11 | C-3 06-143A-7400 |Feed Rock Sheft Bushing (Front) | 19 | G-75 09-057A-8670 | Post Cover A" 15 | F-35
05-101A-7500 | Presser Bar Bushing(L)| 11 | C-5 06-143W-5607 [Washer For G-40 17 | G-39 09-060A-8670 | Post Cover “B” 15 | F-38
05-110A-8670 | Presser Foot 11 | C-8% 06-147A-7400 |Feed Bar Shaft 19 | G-80 09-063A-8570 | Post Cover “C" 15 | F-41
06-001A-7500 | Length Control Dial Plate | 17 | G-3 06-152A-7400 |Feed Bar Fork 19 | G-82 09-066A-8570 | Post Cover “D " 15 | F-44
06-001C-7400 | Oil Cap 7 | A-32 06-179A-5607 |Feed Rock Shaft 19 | G-77 09-069A-8577 | Post Cover “E” 15 | F-47
06-003G-8677 |Reverse Lever Return Spring| 17 | G-31 07-003M~-7400 |Oil Felt 23 | I-18 09-071A-8670 |Post Cover “F" 15 | F-49
06-008S-8270 [Stud Saew For Feel Bar| 21 | H-18 07-004M-7400 [Felt For E-2 13 [E-3 09-071A-8670 |Post Cover “F" 15 | F-51




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
09-079A-8570 | Feed Dog 21 | H-7 10-116A-8677 | Bushing For Moving For MesShaft | 25 [ J-29 43-005C-7500 |Nut For C-18 11 [ C-22
09-079A-8670 [Needle Plate 21 | H-68 * 10-116A-8677 | Bushing For Moving For Mes § haft 25 [J-30 43-007A-7500 |Presser Bar Lifier Lever Stud| 11 | C-21
09-080A-8570 | Needle Plate 21 | H-69 10-118A-8677 | Moving Knife Sheft Crank (L) [ 25 |J-33 43-008A-7500 |Collar For C-21 11 | C-20
09-081S-8670 |Screw For Needle Plate| 21 | H-70 10-120A-8677 | Moving Knffe Shaft Connection Red | 25 [J-35% 43-013A-7500 |Spring For Prese Bar LferLever | 11 [ C-17
09-107A-8270 |Feed D og Lever Skide Block | 21 [ H-15 10-126A-8677 | Moving Knife Sheft Cank (R)[ 25 |[J-42 43-013A-7500 |Knee Lifter Lever 11 | C-27
09-127A-8677 |Bushing For Hook Shaft | 21 [ H-20 10-129A-7507 | Holder For Stopper Pin| 25 |J-61 43-014S-7500 |Stud Screw For C-27 11 | C-26
09-127A-8677 [Bushing For Hook Shaft | 21 | H-21 10-166A-7507 | Roller For Theed Trimming Cem| 25 | J-64 43-015A-5607 |Kne Lifting Roller Bracket Asenbly | 11 | C-30
09-128A-8670 |Bushing For Hook Shaft | 21 [ H-22 10-220A-8577 | Joint For Moving K nife Shaft R od 25 [ J-39 43-015A-7500 |Knee Lifter Connecting Rod | 11 | C-24
09-128A-8670 [Bushing For Hook Shaft | 21 | H-23 10-220A-8577 | Jant (R) For Thead T rirmying Pock Link 25 | J-49 43-016A-8670 |Knee Lifter Bar 11 [ C-28
09-130A-8677 |Hook Shaft 21 | H-30 10-221A-8577 | Conrection Joint (L) For J-82 | 25 |J-44 43-017S-7500 |Stud Screw For C-24 11 | C-25
09-130A-8677 | Hook Shaft 21 | H-31 10-5518-7507 | Clutch Lever Pin Screw| 25 [J-70 43-018A-7500 |Knee Lifter Assembly 11 | C-31
09-131A-8670 | Hook Shaft 21 | H-32 10-554A-7507 | Clutch Lever 25 | J-68 43-026S-8130 |Screw (A) For C-31-2 | 11 | C-31-3
09-131A-8670 | Hook Shaft 21 | H-33 11-001A-8677 | Wiper Solencid Ass'y (4) 26 | K-1 43-027A-8130 |Lever Shaft Stopper Collar | 11 [ C-31-7
09-140A-8670 | Opener 21 | H-50 11-003A-7507 | Wiper Solenoid Co ver 26 | K-3 43-027G-8130 |Return Spring For C-31-5 | 11 | C-31-6
09-140A-8670 | Opener 21 | H-51 11-013G-7507 | Retum Spring For K-1| 26 | K-12 43-0278-8130 [Screw (B) For C-31-2 | 11 | C-31-4
09-142A-8677 | Opener Holder 21 | H-54 11-014A-7507 |Link "A"Ass"y 26 [ K-13 43-0278-8130 [Serew (B) For C-31-7 | 11 | C-31-9
09-142A-8677 | Opener Holder 21 | H-55 11-0158-7507 | Stud Screw For K-13-3| 26 | K-14 43-028A-8130 |Lever Shaft Bracket 11 | C-31-1
09-144A-8670 | Opener Stopper 21 | H-60 11-0158-7507 | Stud Screw For K-21-1, K-22-1f 26 | K-17 43-029A-7500 |Kree Lifter Rock Ber Lewr Sheft | 11 | C-31-5
09-144A-8670 | Opener Stopper 21 | H-61 11-017C-7507 | Nut For K-13-3 26 | K-16 43-030P-8130 |Lever Shaft Guide Pin | 11 | C-31-10
09-146C-8577 | Cover For Saddle 15 | F-53 11-017C-7507 |Stud Nut For K-20-1, K-21-1 | 26 [K-19 43-100A-7500 |Knee Lifthg Pad Assembly| 31 [ O-29
09-146C-8577 | Cover For Saddle 15 | F-54 11-0178-7500 |Nut For C-17 11 | C-16 44-0000-1230 |Oil Wick 10 | B-4
10-003W-8677 | Washer For Fixed Mes | 25 | J-6 11-018M-2350 | Plug For J-72 25 | J-76 44-0000-1230 |Oil Wick 10 | B-14
10-003W-8677 | Washer For Fixed Mes | 25 | J-6 11-019M-2350 | Tube For J-72 25 | J-75 44-0000-1230 |Oil Wick 12 | D-15
10-003W-8677 | Washer for Fixed Mes 31 | 0-33 11-020A-2500 | Magnetic Holder 28 | M-1-1 44-0000-1230 |Oil Wick 19 | G-53
10-004A-8677 |Holder For Fixed Mes 25 [ J-8 11-021A-7507 | Wiper Shaft Ass' y 26 | K-20 44-0000-1230 |Oil wick 23 | I-25
10-004A-8677 |Holder For Fixed Mes 25 [ J-8 11-021A-8577 | Wiper Shaft Ass' y 26 | K-21 44-0000-1230 |Oil wick 23 | I-26
10-006A-8677 | Thread Catcher 25 [J-11 11-0218-2500 | Serew For M-1-1 28 | M-1-3 44-0000-1230 |Oil wick 23 | I-27
10-006A-8677 [ Thread Catcher 25 | J-12 11-022A-7507 | Wiper Link Shaft 26 | K-22 44-0000-1230 |Oil wick 23 | I-41
10-013A-7507 |Thred Tin ming Rocker Link Shaft | 25 | J-54 11-022W-2500 | Wa sher For M -1-1 28 | M-1-2 44-0000-1230 |Oil wick 23 | I-45
10-017S-8577 [Screw For J-54 25 | J-55 11-023A-7507 | Collar For K-22 26 | K-23 44-0000-1230 |Oil wick 23 | I-49
10-019S-7507 |Adjusing Serew (B) Fo PerwnSping | 25 | J-85 11-026A-7507 | Wiper Holder 26 | K-26 44-0000-1234 |Oil Wick 10 | B-2
10-020W-2700 | Wa sher For K -36 26 | K-38 11-026A-7507 | Wiper Holder 26 | K-31 44-001C-1230 | Tube Holder Spring 23 | I-28
10-021G-7507 |Theed Trimmirg Retwn Spring 25 | J-82 11-029A-7507 | Wiper (Right) 26 | K-29 44-002A-8130 | Oil Pan Assembly 31 | 0-26
10-021S-8677 |Scrav For Moving Knife S hatt Rod 25 | J-38 11-029B-7507 | Wiper (L eft) 26 | K-30 44-004A-7500 |Dust Protector 23 | I-5
10-024S-8677 [Stud Screw For J-39 25 | J-41 11-030A-7507 | Wiper Link Body 26 | K-34 44-008M~-7500 | Oil Seat 7 | A-24
10-024S-8677 [Stud Screw For J-44 25 | J-45 11-032P-7507 | Stopper 26 | K-36 44-009M-7500 | Oil Filter 23 | I-9
10-033C-7507 [Nut For Joint 25 | J-40 11-102A-7507 | Wiper Soleroid Bracket | 26 [K-2 44-010C-1600 |Oil Tube Pin 23 | I-30
10-033C-7507 [Nut (R) For J-44 25 | J-47 11-125A-7507 | Wiper Link “C” 26 | K-25 44-010M-7500 | Oil Seal(L) For B-23 10 | B-26
10-033C-7507 |Nut (R) For J-49 25 | J-52 12-002A-7507 | Insula tion Film 27 | L-2 44-011M-7500 | Oil Seal(R) For B-23 10 | B-27
10-033C-7507 [Nut For Stopper Pin Screw| 25 | J-59 12-003A-8577 | Rewse Button S/W Ass y(#) | 27 | L-8 44-012P-7500 |Oil Tube Pin(A) For B-23| 10 | B-24
10-033C-7507 [Nut For J-65 25 | J-67 12-004A-7507 | Spring For Reverse Button| 27 [L-4 44-013P-7500 |0il Tube Pin(B) For B-23| 10 | B-25
10-034A-7507 |Length Adjusting Rod 25 | J-48 12-006P-7507 | Stopper Far Reverse Button | 27 | L-6 44-014A-7500 | Oil Tank Assembly 23 [ I-10
10-034A-8677 | Thread Trimming Rock Link| 25 | J-53 12-013A-7507 | Reverse Button Assembly| 27 | L-3 44-016M~-7400 | Oil Felt For Thead Teke-Up | 23 | I-2
10-034S-7507 [Stud Screw For J-49 25 | J-50 12-1000-SE55 |Synchronizr Ass'y (Servo)| 28 | M-1-4 44-019M-7400 | Felt (B) 23 | I-16
10-036C-7507 [Nut (L) For J-44 25 | J-46 15-014A-8670 | Needle Bar Rock Crank] 12 |D-31 44-019M-7400 | Oil Felt 23 | I-17
10-044R-5607 | Cushion Rubber 25 | J-56 15-031A-5607 | Stud Screw For D-31 12 | D-33 44-021R-7400 | Rubber Cap 7 | A-9
10-0508-8577 |Stopper Pin Serew 25 | J-57 15-033A-5607 | Needle Bar Rock Crank Collar | 12 | D-34 44-021R-7400 |Rubber Cap 23 | I-13
10-053S-7507 |Stud Screw For Chitch Lewr| 25 | J-69 15-035W-5607 | Spring Washer For D-31| 12 | D-36 44-024M-7500 | Felt For Upper Thread Swdy | 7 | A-21
10-056A-7507 | Thrad Tinming Solaoid Assy (4) | 25 | J-72 15-220A-7900 | Slide Block 19 | G-63 44-024M-7500 | Felt 31 | 0-11
10-0618-9577 [Serew (M3x0.5) 26 | K-5 16-010S-2000 | Serew (M6XP1.0) 33 1Q-3 44-026G-7400 | Tube Holder 23 | I-43
10-0618-9577 |Washer For K -1 26 | K-6 17-437C-7907 | Tube For A58 9 [ A-61 44-026G-7400 | Tube Holder 23 | I-47
10-061S-9577 |Spring Washer For K-1| 26 | K-7 26-029A-5607 | Reverse Soleroid Cover| 17 | G-26 44-026M~-8670 | Post Felt 15 [ F-2
10-067S-7507 [Stud Screw For J-64 25 | J-65 40-002A-7500 | Thread Tension Contrd As'y 9 | A-47 44-029M-8670 | Ho ok Shaft Felt 21 | H-29
10-108A-8677 |Fixed Mes Cover 25 | J-15 40-002A-7507 | Thread Tension Contrd As'y 9 | A-46 44-030M-8670 |Opener Holder Felt 21 | H-58
10-109A-8577 |Fixed Mes Cover 25 | J-17 40-002A-8570 | Thread Tension Contrd As'y 9 | A-49 44-030M-8670 | Opener Holder Felt 21 | H-59
10-111A-8670 [ Moving Knife 25 | J-19 40-002A-8577 | Thread Tension Contrd As'y 9 | A-48 44-058C-5607 |Wick Holder For G-49 | 19 | G-54
10-111A-8670 | Moving Knife 25 | J-20 40-006A-7507 | Tenson Release Solemid Assy(4)| 9 | A-58 44-070A-7500 | Nedle Bar Wick Holder (Lowen 12 | D-16
10-113A-8677 [Moving Knife Shaft 25 | J-23 40-010A-5607 | Tension Release Bar 9 | A-43 44-072A-8670 |0il Supply Terminal Case | 23 | I-29
10-113A-8677 [Moving Knife Shaft 25 | J-24 41-101A-1230 | Bobbin Winder Assembly [ 31 | O-31 44-076G-8670 |Sping Tor Oil Supply Ajusting Seav 23 | I-33
10-114A-8677 |Collar For Moving Mes Shaft| 25 | J-25 41-288G-7500 |Stopper Pin Return Spring | 25 | J-60 44-078A-8670 |Ceslet For 0i Supply T eminel 23 | I-35
10-114A-8677 | Collar F or Moving Mes Shaft 25 | J-26 43-001A-640L | Presser Bar Lifter 11 |C-12 44-081M-8670 | Felt () For 0l Supply Teminel | 23 | I-38




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
44-082M-8670 | Felt (B) For Ol Supply Teminel[ 23 | I-39 GP -025423-00 [Presser Bar Liter Lever 11 | C-18 SC-0175-1230 [ Serew (11/64"n = 40) 21 | H-10
44-084M-7500 | Supporter For Ofl Termine| Tube | 23 | I-53 GP-025627-00 | Fixed Mes 25 [d-1 SC-0179-3710 | Screw (11/64"n=40) 7 | A-30
44-094R-7500 | Oil Adjusting Rubber 23 | I-31 GP-025627-00 |Fixed Mes 25 [J-2 SC-0179-3710 | Screw (11/64"n=40) 9 | A-45
44-095P-7500 | Oil Adjusting Pin 23 | I-32 GP-025627-00 | Fixed Mes 31 [ 0-32 SC-0179-3710 | Serew (11/64"n=40) 26 | K-9
44-107M-7900 | Felt For Needle Bar Fram¢ 12 | D-17 GP-025689-00 | Post 15 | F-1 SC-0185-1230 | Serew (3/16"n=32) 17 | G-36
44-111C-7400 | Oil Wick Setting Plate | 23 | I-51 GP -028266-00 | Upper Shaft Bushhg (F)| 10 | B-18 SC-0186-1230 | Screw (3/16"n=32) 17 | G-35
44-133C-7500 | Oil Cover 23 | I-1 GP -02901 2-00 | Reirfo wemert St th Pesser Foot [ 33 | Q-2 SC-0188-1230 | Serew (5/16"n=24) 10 | B-40
44-144M-7500 | O-Ring 23 | I-12 GP -02903 5-00 | Reinforcement Sitch Feed Dog [ 33 | Q-8 SC-0193-1230 | Screw (3/16"n=28) 17 | G4
44-201A-1230 | Tube Holde Spring (L) | 23 | I-28-1 GP -029038-00 | Reirfo wemert St th Needle Plate | 33 | Q-7 SC-0195-7507 | Serew (M4 x0.7) 27 | L-10
60-001A-8570 | Bt Cover Assembly 31 | 0-30-1 GP-029039-00 | Model Mark (KM-857J) | 33 | Q-9 SC-020S-7400 [ Serew For D-24 12 | D-25
60-006P-8670 |Pin For Bet Cover “B” 31 | 0-30-5 GP -02904 0-00 | Attachment for Reinforen a t Stith 33 | Q-4 SC-0211-7500 | Serew (M4 x0.7) 25 [ J-21
90-003A-8670 | Head Rest 31 | 0-25 GP-029055-00 | Model Mark (KM-857-7) | 33 | Q-10 SC-0253-7400 | Screw (1/4"n=24) 19 | G-68
91-001C-1230 | Accessory Bag 31 | 0-1 GP-031775-01 | Presser Bar 11 | C-6 SC-0296-3900 | Screw (3/16"n=32) 17 | G-14
91-001C-2700 |L Wrench (2mm) 31 | 0-19 GP -034901-00 | Oil Hose (S) 23 | I-20 SC-0298-7500 | Serew (M3 x0.5) 26 | K-27
91-001C-3800 |L Wrench (4mm) 31 | O-16 GP-034901-00|Oil Hose (# 3) 23 | I-21 SC-0298-7500 |Serew (M3x0.5) 26 | K-32
91-001C-8270 |Head Cover 31 [ 0-2 GP-034901-00 | Ol Heee (Thread Take-Up) | 23 |I-22 SC-0302-8260 | Screw (11/64"n=40) 21 | H-71
91-002C-1230 |Driver (Large) 31 | 0-22 GP-034901-00 [0il Hose (Feed Regueor Saft) | 23 [ I-23 SC-0307-1230 |Serew (3/16"n=32) 17 | G-24
91-002C-2700 |L Wrench (5mm) 31 | O-15 GP -034901-00 | 0il Hose (01 Supply Teminal) 23 | 1-24 SC-0307-1230 |Serew (3/16"n=32) 23 | I-40
91-002C-7400 | Oiler 31 | 0-6 GP-034901-00 [Oil HoeFo Lover Shafi Buding () 23 | 1-42 SC-0307-4122 [ Screw (11/64"n=40) 23 | I-14
91-003C-1230 | Driver (Middle, Smal) | 31 | 0-23 GP-034901-00 |0 HwePa Lover Shef: Busing (M) | 23 | I-46 SC-0315-2302 | Screw (9/64"n=40) 11 | C-7
91-003C-2700 |L Wrench (3mm) 31 | 0-17 GP-034901-00 |01l Ecg For Fed Rok Buhing (| 23 | I-50 SC-0317-2700 | Screw (15/64"n=28) 19 | G-51
91-004C-2700 |L Wrench (2.5mm) 31 | O-18 GP -034904-00 | Oil Hose (L) 23 | I-19 SC-0329-8130 [ Screw (M8x1.25) 9 | A-41
91-004C-7400 | Head Hinge 31 | 0-9 GP-037285-00 | Trimming Sdenoid Bracket| 25 |J-77 SC-0344-8260 | Screw (5/16"n=24) 15 | F-3
91-007A-2302 | Thread Stand Assembly| 31 | O-28 GP -03924 3-00 | Rei rfo wemert St h Pesser Bar | 33 | Q-1 SC-0352-7400 | Screw (3/16"n=28) 25 | J-31
91-007C-7400 | Needle Thread Inserting Guide | 31 | O-13 PN -000277-01 [Needle Bar Crank Shaft | 10 [ B-13 SC-0356-4115 [Serew (M10%1.25) 13 | E-17-6
91-008A-7400 | Thread Stand Assembly| 31 | 0-27 SC-0105-7500 |Serew (M4) 26 | K-24 SC-0367-3400 | Serew (9/16"n=20) 11 | C-2
91-011C-1230 | Oil Tank 31 | 04 SC-0106-7400 |Screw (15/64 "n=28) 19 | G-83 SC-0501-2302 | Serew (11/64"n=40) 15 | F-34
91-029S-1000 |Screw (M4XxP0.7) 33 1 Q-5 SC-0107-4111 [Serew (M6x 1.0) 11 | C-31-8 SC-0502-2302 | Screw (9/64"n=40) 7 | A-8
91-103R-7400 | Head Cushion 31 | O-7 SC-0108-2350 [Serew (M6) 15 | F-15 SC-0502-2302 | Screw (9/64"n=40) 23 | I-6
91-106R-7400 | Rubber Cushion 31 [ 0-8 SC-0108-2350 |Screw (M6) 15 | F-16 SC-0502-2302 | Screw (9/64"n=40) 25 [ J-3
99-011M-8570 | Inner Box 31 | 0-3 SC-0108-2350 |Serew (M6) 15 | F-31 SC-0502-2302 | Screw (9/64"n=40) 25 | J-4
AS-004803-00 | Needle Bar Frame 12 | D-13 SC-0108-2350 |Serew (M6) 25 | J-62 SC-0504-1230 | Screw (1/4"n=40) 15 | F-9
AS-005069-00 | Atm, Amm Base, Bed 7 | A1 SC-0109-2350 |Serew (M6) 25 | J-78 SC-0507-1230 | Screw (15/64"n=28) 10 | B-20
AS-005070-00 | Atm, Am Base, Bed 7| A-2 SC-0113-3400 |Screw (11/64 "n=40) 11 | C-19 SC-0507-1230 | Serew (15/64"n=28) 10 | B-29
CL-000244-00 | Safety Clutch Collar 13 | E-17-3 SC-0118-7400 |Screw (1/4" n=24) 31 | 0-10 SC-0507-1230 | Screw (15/64"n=28) 11 | CH4
GP-009185-00 | Model Mark (KM-867-7)[ 9 | A-33 SC-0119-7600 |Screw (11/64 "n=40) 25 [ J-9 SC-0507-1230 | Screw (15/64"n=28) 13 | E-4
GP-009190-00 | Model Mark (KM-867) [ 9 | A-34 SC-0122-1230 |Serew (15/64"'n=28) 17 | G-15 SC-0507-1230 | Screw (15/64"n=28) 13 | E-6
GP-009191-00 [ Model Mark (KM-857) | 9 | A-36 SC-0122-1230 |Serew (15/64'n=28) 17 | G-30 SC-0507-1230 | Screw (15/64"n=28) 19 | G-72
GP-009193-00 | Model Mark (KM-857-7)[ 9 | A-35 SC-0123-1230 |Screw (9/32" n=28) 10 | B-11 SC-0507-1230 | Screw (15/64"n=28) 19 | G-76
GP-009931-00 [ Oil Tube Choke Plate 23 | I-3 SC-0124-7400 |Screw (9/32" n=28) 10 | B-12 SC-0508-1230 | Serew (15/64"n=28) 10 | B-5
GP-010086-00 | Hook Cover 15 | F-19 SC-0125-5607 |Screw (3/32" n=56) 12 | D-4 SC-0508-1230 | Screw (15/64"n=28) 21 | H-26
GP-010086-00 | Hook Cover 15 | F-20 SC-0126-3800 |Screw (3/32" n=56) 27 | L-9 SC-0508-1230 | Screw (15/64"n=28) 21 | H-62
GP-010087-00 | Hook Cover 15 | F-22 SC-0128-7400 |Screw (11/64 " n=40) 19 | G-78 SC-0517-8670 | Screw (1/8"n=44) 15 | F-36
GP-01087-00 |Hook Cover 15 | F-21 SC-0129-7400 |Screw (1/4" n=40) 19 | G-74 SC-0517-8670 | Screw (1/8"n=44) 15 | F-42
GP-011730-00 | Needle Bar Thread Guidgd 12 | D-3 SC-0132-7500 |Serew (M3) 26 | K-28 SC-0519-2302 | Serew (9/64"n=40) 7 | A-15
GP-013204-00 | Presser Bar Holder 11 | C-10 SC-0132-7500 |Serew (M3) 26 | K-33 SC-0523-7400 | Screw (1/4"n=28) 12 | D-32
GP-013234-00 | Thread Take Up Cover| 7 | A-7 SC-0141-8670 |Screw (1/4" n=28) 23 | 1-34 SC-0531-2302 | Screw (9/64"n=40) 9 | A-51
GP-013504-00 | Feed Regulator Dial Shaft | 17 | G-1 SC-0147-8270 |Screw (M5 0.8) 21 | H-44 SC-0531-2302 | Screw (9/64"n=40) 9 | A-66
GP-014888-00 | Needk Bar Connecting Rod | 12 | D-24 SC-0148-2302 |Screw (9/32" n=28) 11 | C-23 SC-0531-2302 | Screw (9/64"n=40) 12 | D-27
GP-015702-00 [ Thread Trimming Cam | 25 | J-80 SC-0150-2500 |Screw (15/64 'n=40) 10 | B-39 SC-0531-2302 | Serew (9/64"n=40) 23 | I-48
GP-018050-00 | Knee Lifter Rock Bar Lever | 11 | C-31-2 SC-0155-7400 |Screw (9/64" n=40) 13 | E-16 SC-0531-2302 | Screw (9/64"n=40) 23 | 1-52
GP-018248-01 | Lower Shaft Spiral Gear | 13 | E-24 SC-0158-3710 |Screw (9/64" n=40) 9 | A-44 SC-0531-2302 | Serew (9/64"n=40) 23 | 1-54
GP-018248-01 | Lower Shaft Spiral Gear | 13 | E-27 SC-0158-3710 |Screw (9/64" n=40) 11 | C-15 SC-0531-2302 | Serew (9/64"n=40) 26 | K4
GP-018765-02 | Auto Reverse Lever 17 | G-40 SC-0158-3710 |Screw (9/64" n=40) 31 | 0-30-2 SC-0531-2302 | Screw (9/64"n=40) 21 | L-7
GP-020929-00 [ Feed Cam 19 | G-56 SC-0160-5607 |Screw (9/64" n=40) 12 | D-9 SC-0531-4125 | Screw (9/64"n=40) 23 | 1-44
GP-021129-00 | Needle Plate(Cap) 21 | H-72 % SC-0161-8677 |Screw (9/64" n=40) 21 | H-47 SC-0536-7500 | Screw (3/32"n=56) 7 | A-20-2
GP-022421-00 | Lever For Feed Dog 21 | H-1 SC-0162-5607 |Screw (M5 0.8) 9 | A-63 SC-0542-1230 | Screw (11/64"n=40) 11 | C-29
GP-022421-00 | Lever For Feed Dog 21 | H-5 SC-0162-5607 |Screw (M5X 0.8) 25 | J-34 SC-0543-2302 | Screw (11/64"n=40) 9 [ A-38
GP-022450-00 | Oil 31 | 0-3 SC-0164-2700 |Screw (15/64 'n=28) 11 | C-13 SC-0543-2302 | Screw (11/64"n=40) 19 | G-46
GP-022654-00 | Reverse Button Case 27 | L-1 SC-0164-2700 |Serew (M5) 25 |4J-27 SC-0543-2302 | Screw (11/64"n=40) 19 | G-65
GP-025414-01 | Presser Bar Lifter Crank | 11 | C-14 SC-0174-1230 |Screw (11/64 "n=40) 11 | C-11 SC-0543-2302 | Screw (11/64"n=40) 21 | H-12




INDEX

Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SC-0543-2302 [Serew (11/64"n=40) 27 | L-1
SC-0543-4525 [Serew (11/64"n=40) 31 | 0-30-3
SC-0549-2302 [Serew (1/8"n=44) 15 | F-27
SC-0549-2302 | Screw (1/8"n=44) 15 | F-28
SC-0549-2302 [Serew (1/8"n=44) 19 | G-55
SC-0551-5607 |Serew (1/4"n=28) 17 | G-22
SC-AL17-4417|Serew (1/4"n=40) 10 | B-32
SC-AL17-4417(Serew (1/4"n=40) 13 [ E-9
SC-AL17-4417|Serew (1/4"n=40) 13 | E-13
SC-Al17-4417|Serew (1/4"n=40) 13 | E-17-7
SC-AL17-4417[Serew (1/4"n=40) 13 [ E-19
SC-AL17-4417|Serew (1/4"n=40) 13 | E-26
SC-AL17-4417[Serew (1/4"n=40) 17 | G-8-1
SC-AL17-4417|Serew (1/4"n=40) 17 | G-41
SC-Al21-4122|Serew (3/32"n=56) 25 | J-13
SC-Al21-4122(Serew (3/32"n=56) 25 | J-14
SC-Al31-4522(Serew (1/8"n=44) 12 [ D-6
SC-Al31-4522|Serew (1/8"n=44) 21 | H-52
SC-AL31-4522(Screw (1/8"n=44) 21 | H-53
SC-A170-41 24| Screw (9/64"n=40) 15 | F-23
SC-A170-41 24| Screw (9/64"n=40) 15 | F-24
SC-A170-41 24| Screw (9/64"n=40) 15 | F-50
SC-A170-41 24| Screw (9/64"n=40) 15 | F-52
SC-A170-4124|Serew (9/64"n=40) 25 | J-16
SC-AL70-4124{Screw (9/64"n=40) 25 | J-18
SC-A301-411 [Serew (9/64"n=40) 19 | G-87
SC-A301-4119|Sakty Collar Wasker Serew | 13 | E-17-12
SC-A301-4119|Screw (9/64"n = 40) 19 | G-60
SC-A308-4517|Serew (1/4"n=40) 10 | B-15
SC-A308-4517|Serew (1/4"n=40) 10 | B-33
SC-A308-4517|Screw (1/4"n=40) 13 | E-10
SC-A308-4517|Screw (1/4"n=40) 13 | E-14
SC-A308-4517|Serew (1/4"n=40) 13 | E-17-8
SC-A308-4517(Serew (1/4"n=40) 13 | E-20
SC-A308-4517|Serew (1/4"n=40) 13 | E-25
SC-A308-4517|Serew (1/4"n=40) 17 | G-8
SC-A308-4517[Serew (1/4"n=40) 17 | G-42
SC-A308-4517|Serew (1/4"n=40) 19 | G-57
SC-A308-4517|Serew (1/4"n=40) 25 | J-81
SC-A550-4517| Screw (1/4"n=40) 10 | B-16
SC-A550-4517|Screw (1/4"n=40) 13 | E-31
SC-A550-4517|Serew (1/4"n=40) 21 | H-66
SN-0100-3400 [ Nut (9/16"n=20) 11 [C-1
SN-0101-1600 [ Nut (11/64"n=40) 17 | G-16-1
SN-0101-1600 [ Nut (3/16"n=32) 21 | H-19
SN-0101-1600 [ Nut (11/64"n=40) 25 | 4-T1
SN-0101-1610|Nut (11/64"n=40) 25 | J-84
SN-0107-1230 [ Nut (9/32"n=28) 12 | D-37
SN-0109-3710|Nut 12 | D-29
SN-0116-3400 | Nut (1/4"n=40) 15 | F-10
SN-0116-8270 [ Nut (1/4"n=40) 21 | H-17
SN-0121-7400 [ Nut (15/64"n=28) 7 | A-13
SN-0121-7400 | Nut (15/64"n=28) 7 | A-14






